
Diclo-Denk 100 Rectal
Suppository – rectal use
Non-steroidal antiphlogistic/antirheumatic
Active substance: diclofenac

Package leaflet: Information for the patient

Read all of this leaflet carefully before you start 
using this medicine because it contains important 
information for you.

–– Keep this leaflet. You may need to read it again.

–– If you have any further questions, ask your doctor 
or pharmacist.

–– This medicine has been prescribed for you only. 
Do not pass it on to others. It may harm them, 
even if their signs of illness are the same as yours.

–– If you get any side effects, talk to your doctor or 
pharmacist. This includes any possible side effects 
not listed in this leaflet. See section 4.
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1. �What Diclo-Denk 100 Rectal is and what 
it is used for

Diclo-Denk 100 Rectal is a pain-relieving and anti-inflam-
matory drug and belongs to the class of non-steroidal 
antiphlogistic/antirheumatic agents (NSAIDs).
Therapeutic indications
Symptomatic treatment of pain and inflammation in case 
of:
• 	 acute joint inflammation (acute arthritides) including 

gout attack
• 	 chronic joint inflammation (chronic arthritides), 

especially in case of rheumatoid arthritis (chronic 
polyarthritis)

• 	 Bechterew’s disease (ankylosing spondylitis) and 
other inflammatory rheumatoid disorders of the spine

• 	 acute inflammatory condition of degenerative joint 
or spinal disorders (arthroses and spondylarthroses)

• 	 inflammatory soft tissue rheumatisms
• 	 painful swelling or inflammation after injuries.

2. �What you need to know before you use 
Diclo-Denk 100 Rectal

Do not use Diclo-Denk 100 Rectal
• 	 if you are allergic to diclofenac, acetylsalicylic acid, 

ibuprofen, any other NSAID or to any of the other 

ingredients of this medicine (listed in section 6). Signs 
of a hypersensitivity reaction include swelling of the 
face, lips, tongue, throat and/or limbs (angioedema), 
breathing problems, chest pain, swelling of the nasal 
mucous membranes, runny nose, skin rash or any 
other allergic type reaction

• 	 in case of unclarified impairment of blood cell 
formation

• 	 in case of active or history of recurrent gastric or duo-
denal ulcers (peptic ulcers) or haemorrhage (2 or more 
distinct episodes of proven ulceration or bleeding)

• 	 in case of history of gastrointestinal bleeding or per-
foration, related to previous NSAID therapy, including 
Diclo-Denk 100 Rectal

• 	 in case of brain haemorrhage (cerebrovascular bleed-
ing) or other active haemorrhaging

• 	 in case of severe liver or renal impairment
• 	 in case of proctitis
• 	 if you have established heart disease and/or cerebro-

vascular disease e.g. if you have had a heart attack, 
stroke, mini-stroke (TIA) or blockages to blood vessels 
to the heart or brain or an operation to clear or bypass 
blockages

• 	 if you have or have had problems with your blood 
circulation (peripheral arterial disease)

• 	 if you are a child or adolescent
• 	 in the last three months of pregnancy.
Warnings and precautions
Talk to your doctor or pharmacist before using Diclo-Denk 
100 Rectal.
Make sure your doctor knows, before you are given 
diclofenac
• 	 if you smoke
• 	 if you have diabetes
• 	 if you have angina, blood clots, high blood pressure, 

raised cholesterol or raised triglycerides.
Tell your doctor if you recently had or you are going to 
have a surgery of the stomach or intestinal tract before 
using Diclo-Denk 100 Rectal, as Diclo-Denk 100 Rectal 
can sometimes worsen wound healing in your gut after 
surgery.
Concurrent treatment with Diclo-Denk 100 Rectal and 
other NSAIDs, including so-called COX-2 inhibitors 
(cyclooxygenase-2 inhibitors), should be avoided due to 
the lack of evidence of any additional benefit and the fact 
that side effects may be enhanced.
Side effects may be minimised by using the lowest 
effective dose for the shortest duration necessary to 
improve symptoms.

Elderly patients
The elderly are at increased risk of adverse drug reactions 
to NSAIDs (including Diclo-Denk 100 Rectal), especially 
gastrointestinal bleeding and perforation, which may be 
fatal. Close medical surveillance is therefore necessary 
in elderly patients. It is recommended that the lowest 
effective dose is used in elderly patients, who are frail or 
have a low body weight.

Gastrointestinal effects
Gastrointestinal bleeding, ulceration and perforation
Gastrointestinal bleeding, ulceration and perforation, 
which can be fatal, have been reported with all NSAIDs, in-
cluding Diclo-Denk 100 Rectal. They occurred at any time 
during treatment, with or without warning symptoms or a 
previous history of serious gastrointestinal events.

The risk of gastrointestinal bleeding, ulceration or 
perforation is higher with increasing NSAID doses, in 
patients with a history of ulcer, particularly if complicated 
with haemorrhage or perforation (see section “Do not use 
Diclo-Denk 100 Rectal”), and in the elderly. These patients 
should commence treatment on the lowest dose available.
Combination therapy with agents that protect the stomach 
lining (e.g. misoprostol or proton pump inhibitors) should 
be considered for these patients as well as for patients 
requiring concomitant low dose of acetylsalicylic acid or 
other drugs likely to increase the risk of gastrointestinal 
disturbances.
If you have a history of gastrointestinal adverse reactions, 
particularly if you are elderly, you should report any 
unusual abdominal symptoms (especially gastrointestinal 
bleeding) to your doctor or pharmacist, notably in the 
initial stages of treatment.
Caution is advised if you are receiving concomitant 
treatment with medications which could increase the 
risk of ulceration or bleeding, such as oral and systemic 
corticosteroids, anticoagulants such as warfarin, 
selective serotonin-reuptake inhibitors that are used in 
the treatment of depression or antiplatelet agents such 
as acetylsalicylic acid (see section “Other medicines and 
Diclo-Denk 100 Rectal”).
If you suffer from gastrointestinal bleeding or ulceration, 
treatment with Diclo-Denk 100 Rectal should be discon-
tinued.
NSAIDs, including Diclo-Denk 100 Rectal, should be given 
with care to patients with a history of gastrointestinal 
disease (ulcerative colitis, Crohn’s disease) as these con-
ditions may be exacerbated (see section 4).

Cardiovascular effects
Medicines such as Diclo-Denk 100 Rectal are associated 
with an increased risk of heart attacks (“myocardial 
infarction”) or strokes. Any risk is more likely with high 
doses and prolonged treatment. Do not exceed the 
recommended dose or duration of treatment!
If you think that you could be at risk of heart problems or 
a stroke (e.g. if you have high blood pressure, diabetes or 
high cholesterol levels, or if you are a smoker), you should 
discuss your treatment with your doctor or pharmacist.
If you experience signs or symptoms of heart problems 
or problems with your blood vessels, such as chest 
pain, shortness of breath, weakness or speech disorders 
while using Diclo-Denk 100 Rectal, contact your doctor 
immediately.

Skin reactions
Severe skin reactions with reddening and blistering, 
some of them fatal, are very rare in association with 
the use of NSAIDs, including Diclo-Denk 100 Rectal 
(exfoliative dermatitis, Stevens-Johnson syndrome and 
toxic epidermal necrolysis/Lyell syndrome; see section 4). 
Patients appear to be at highest risk for these reactions 
early in the course of therapy, as the reactions occurred 
during the first month of treatment in the majority of 
cases. Diclo-Denk 100 Rectal should be withdrawn at the 
first appearance of skin rash, mucosal lesions or any other 
signs of hypersensitivity, and a doctor should be consulted 
immediately.

Hepatic effects
Patients with impaired liver function require careful medi-
cal supervision, because their condition could deteriorate.
As with other medicines from the NSAID group, liver func-
tion may deteriorate during the use of Diclo-Denk 100 
Rectal. Regular measurement of liver function by your 

doctor is therefore indicated as a precautionary measure 
during prolonged treatment with Diclo-Denk 100 Rectal. 
Diclo-Denk 100 Rectal should be discontinued if impair-
ment of liver function persists or worsened or if certain 
signs of liver disease are noticed or other manifestations 
occur (e.g. so-called eosinophilia, skin rash). Hepatitis 
may occur without previous symptoms. Caution is 
indicated when using Diclo-Denk 100 Rectal in patients 
with a specific blood formation disorder (so-called hepatic 
porphyria), because a deterioration may be triggered.

Other information
Diclo-Denk 100 Rectal should only be used after careful 
consideration of the potential benefits and risks in case of
• 	 certain congenital impairment of blood cell formation 

(e.g. acute intermittent porphyria)
• 	 certain autoimmune diseases (systemic lupus erythe-

matosus and mixed connective tissue disease).
Close medical surveillance is required in the following 
cases:
• 	 immediately after major surgery (if there is potentially 

an increased tendency to bleeding or a worsening of 
kidney function)

• 	 if you suffer from allergies, skin reactions in response 
to other medicines, asthma, hay fever, chronic 
swelling of the nasal mucous membranes or chronic 
respiratory disease with airway obstruction, because 
you are at higher risk of allergic reactions. These 
may manifest as a hypersensitivity reaction, asthma 
attacks (so called analgesic asthma), painful swelling 
of the skin and mucous membranes or urticaria.

• 	 in case of impaired renal or liver function.
Since fluid retention and oedema have been reported 
in relation to NSAID treatment, including diclofenac, 
particular caution is required in patients with impaired 
heart and kidney function, patients, who already have 
or have previously had high blood pressure, elderly 
patients and patients, who are also being treated with 
so-called diuretics and other medicines that can have a 
serious effect on kidney function. Furthermore, caution is 
required when treating patients with severe dehydration, 
(e.g. before or after major surgery) (see section “Do not 
use Diclo-Denk  100 Rectal”). Careful monitoring of 
renal function is recommended in  such patients. After 
administration is discontinued, there is usually a return 
to the pre-treatment baseline.
Severe acute hypersensitivity reactions (e.g. anaphylactic 
shock) have been observed in very rare cases with 
diclofenac. This may also occur even if you have not previ-
ously used any medicine from the NSAID group. At the first 
signs of a hypersensitivity reaction after administration, 
treatment with Diclo-Denk 100 Rectal must be discontin-
ued. The required symptomatic medical treatment must 
be carried out by a health care professional.
Diclofenac may temporarily inhibit platelet aggregation. 
Patients with blood clotting disorders should therefore be 
monitored carefully.
If you are simultaneously taking medicine which inhibits 
blood clotting or which reduces blood sugar, the clotting 
status and/or blood sugar level should be monitored as 
a precaution.
Regular monitoring of renal function and blood count 
is required during long-term treatment with Diclo-Denk 
100 Rectal.
If using Diclo-Denk 100 Rectal prior to surgery, the doctor 
or dentist should be consulted or informed. 
Prolonged use of painkillers may cause headaches which 
must not be treated with higher doses of the medicinal 

product. Consult your doctor for advice if you suffer from 
frequent headaches despite using Diclo-Denk 100 Rectal!
In general, habitual intake of painkillers, especially when 
several types of painkillers are combined, can result in 
permanent kidney damage with the risk of renal failure 
(analgesic nephropathy).
As with other NSAIDs, diclofenac may mask the signs and 
symptoms of an infection. If signs of an infection (e.g. 
reddening, swelling, hyperthermia, pain, fever) occur or 
worsen during treatment with Diclo-Denk 100 Rectal, a 
doctor should be consulted immediately.
As with other drugs that inhibit prostaglandin synthesis, 
Diclo-Denk 100 Rectal may make it more difficult for you 
to become pregnant. You should inform your doctor if you 
are planning or finding it difficult to become pregnant.
Children and adolescents
Use in children and adolescents is not recommended, as 
the active ingredient content is too high.
Other medicines and Diclo-Denk 100 Rectal
Tell your doctor or pharmacist if you are taking, have 
recently taken or might take any other medicines.
Concomitant administration of Diclo-Denk 100 Rectal and 
digoxin (medicinal product which strengthens the cardiac 
function), phenytoin (medicinal product for treating 
seizures) or lithium (medicinal product for treating mental 
and psychological disturbances) can increase plasma 
concentrations of these drugs. Monitoring of lithium 
levels in the blood is necessary. Monitoring of digoxin and 
phenytoin levels in the blood is recommended.
Diclo-Denk 100 Rectal may diminish the effect of diuretics 
and blood pressure reducing agents (anti-hypertensives).
Diclo-Denk 100 Rectal may reduce the efficacy of ACE 
inhibitors and angiotensin-II antagonists (medicinal 
products for treating cardiac insufficiency and reducing 
high blood pressure). Concomitant administration may 
also increase the risk of kidney function impairment, 
primarily in elderly patients, in whom blood pressure 
should be regularly monitored. Always drink sufficient 
fluid. Your doctor will test your kidney levels regularly.
Concomitant treatment of Diclo-Denk 100 Rectal and 
potassium-sparing diuretics, ciclosporin, tacrolimus 
(primarily used after transplants) or trimethoprim 
(antibiotic used to treat urinary tract infections) may be 
associated with increased potassium levels in the serum. 
Regular monitoring of your potassium levels in the blood 
is therefore recommended.
Concomitant administration of Diclo-Denk 100 Rectal 
and other NSAIDs or glucocorticoids increases the risk 
of gastrointestinal side effects, e.g. gastrointestinal 
ulceration or bleeding.
Antiplatelet agents such as acetylsalicylic acid and certain 
antidepressants (selective serotonin-reuptake inhibitors/
SSRI) can increase the risk of gastrointestinal side effects, 
such as gastrointestinal bleeding. Therefore the simulta-
neous administration of Diclo-Denk 100 Rectal with other 
so-called NSAID is not recommended.
If Diclo-Denk 100 Rectal is used within 24 hours before 
or after the administration of methotrexate, the concen-
tration of methotrexate in the blood and its undesirable 
effects may increase.
NSAIDs (such as diclofenac) may potentiate the kidney 
toxicity of ciclosporin and tacrolimus (medicinal product 
used to prevent transplant rejection, but also used in the 
treatment of rheumatism). For this reason, medicines 
containing diclofenac should be used at lower doses than 
in patients not receiving ciclosporin or tacrolimus.

Medicines which contain probenecid can delay the 
excretion of diclofenac. This may result in increased 
concentrations of diclofenac in the body and an increase 
in its undesirable effects.
Simultaneous use of Diclo-Denk 100 Rectal and certain 
enzyme inhibitors, so-called CYP2C9 inhibitors, e.g. 
voriconazole (a medicine for the treatment of fungal 
diseases), may result in diclofenac being accumulated in 
the body and in a strengthening of its side effects.
Simultaneous use of diclofenac and certain enzyme 
activators known as CYP2C9 inducers, such as rifampicin 
(a medicine used to treat bacterial infections), can lead to 
a reduction of diclofenac in the body and its effect.
NSAIDs, including Diclo-Denk 100 Rectal, may enhance the 
effect of anticoagulants such as warfarin. Furthermore, 
the risk of bleeding may be increased during simultaneous 
administration with medicines that inhibit blood clotting.
Clinical studies have shown that diclofenac can be 
used together with oral antidiabetic agents without 
influencing their clinical effect. However, there have 
been isolated reports of hypoglycemic and hyperglycemic 
effects necessitating changes in the dosage of the 
antidiabetic agents during the treatment with diclofenac. 
Precautionary monitoring of blood glucose values is 
therefore recommended during simultaneous treatment.
In isolated cases, the side effects (central nervous system 
[cerebral] seizures) of quinolone antibiotics are increased 
or strengthened.
Diclo-Denk 100 Rectal with alcohol
Alcohol should be avoided if possible during treatment 
with Diclo-Denk 100 Rectal, since any side effects may be 
more severe, especially those that affect the gastrointes-
tinal tract or central nervous system.
Pregnancy and breast-feeding
If you are pregnant or breast-feeding, think you may be 
pregnant or are planning to have a baby, ask your doctor 
or pharmacist for advice before using this medicine.

Pregnancy
If a patient becomes pregnant during treatment with 
Diclo-Denk 100 Rectal a doctor should be consulted. 
You may only use Diclo-Denk 100 Rectal during the first 
six months of pregnancy after consulting your doctor. 
Diclo-Denk 100 Rectal is contraindicated during the last 
three months of pregnancy because there is an increased 
risk of complications for the mother and child.

Breast-feeding
The active ingredient diclofenac and its metabolites pass 
in small quantities into breast milk. Since no adverse 
effects on infants have been made known to date, short-
term use of the medicinal product should in general not 
require discontinuation of breast-feeding. However, if 
high doses are prescribed or if the medicine is to be taken 
over a prolonged period of time, early weaning should 
be considered.
Driving and using machines
Since the use of Diclo-Denk 100 Rectal, especially at high-
er doses, can result in central nervous side effects such 
as tiredness, problems with eyesight and dizziness, the 
ability to react, to drive a vehicle or to operate machines 
may be impaired in individual cases. This applies in 
particular in combination with alcohol. In such instances 
you may not be able to react promptly and deliberately to 
unexpected and sudden events. In such cases do not drive 
a car or other vehicle yourself! Do not use tools or operate 
machines! Do not work without a secure hold!

3. �How to use Diclo-Denk 100 Rectal
Always use this medicine exactly as your doctor has told 
you. Check with your doctor or pharmacist if you are not 
sure.
The recommended dose is:
For treatment of rheumatic diseases
The dose of diclofenac depends on the severity of the 
illness. The recommended daily dose for adults is between 
50 and 150 mg of diclofenac sodium.
Adults are given 1 suppository of Diclo-Denk 100 Rectal 
daily (equivalent to 100 mg of diclofenac sodium).
Method and duration of application
Insert Diclo-Denk 100 Rectal deep into the anus, if 
possible, after a bowel movement.
The suppositories are designed for rectal use. Never take 
them by mouth.
Your doctor will decide about the duration of treatment.
Long-term treatment with Diclo-Denk 100 Rectal may be 
required for patients with rheumatic disease.
If you use more Diclo-Denk 100 Rectal than you 
should
Use Diclo-Denk 100 Rectal as instructed by the doctor or 
according to the dose instructions in the package leaflet. If 
you think that the pain relief is insufficient, do not increase 
the dose independently, but ask your doctor.
Signs of an overdose may be central nervous symptoms 
such as headache, dizziness, light-headedness, ringing 
in the ears (tinnitus), seizures and unconsciousness (my-
oclonic seizures may occur in children) as well as stomach 
ache, nausea, vomiting and diarrhoea. Gastrointestinal 
bleeding and liver and renal impairment may also occur. 
There may also be a fall in blood pressure, shallow breath-
ing (respiratory depression) and bluish discolouration of 
the skin and mucous membranes (cyanosis).
In very severe cases of poisoning, sudden kidney failure 
and liver damage may occur.
There is no specific antidote.
If you think you might have overdosed with Diclo-Denk 
100 Rectal, please inform your doctor who can then decide 
what medical treatment is required depending on the 
severity of the intoxication.
If you forget to use Diclo-Denk 100 Rectal
Do not use a double dose to make up for a forgotten dose.

4. �Possible side effects
Like all medicines, this medicine can cause side effects, 
although not everybody gets them.
The frequency of adverse drug reactions is classified as 
follows:

Very common: may affect more than 1 in 10 people

Common: may affect up to 1 in 10 people 

Uncommon: may affect up to 1 in 100 people 

Rare: may affect up to 1 in 1,000 people 

Very rare: may affect up to 1 in 10,000 people

Not known: frequency cannot be estimated from 
the available data

Possible side effects
The following side effects include those reported with di-
clofenac suppositories and/or other pharmaceutical forms 
of diclofenac during both short-term and long-term use.

Please note that the following adverse drug reactions are 
mostly dose-dependent and may differ from individual to 
individual.
The most common adverse drug reactions affect the 
digestive tract. Gastric/duodenal ulcers (peptic ulcers), 
perforation or bleeding, sometimes fatal, may occur, 
particularly in elderly patients (see section 2). Nausea, 
vomiting, diarrhoea, flatulence, constipation, indigestion, 
abdominal pain, melaena, vomiting of blood, ulcerative 
inflammation of the oral mucous membranes (ulcerative 
stomatitis), exacerbation of colitis and Crohn’s disease 
(see section 2) have been reported after use. Gastritis is 
less common.
Fluid retention (oedema), high blood pressure and heart 
failure have been reported in association with NSAID 
therapy, including Diclo-Denk 100 Rectal.
Medicinal products such as Diclo-Denk 100 Rectal are 
associated with an  increased risk of heart attacks (“myo-
cardial infarction”) or strokes, above all at high doses and 
during prolonged treatment.
Tell your doctor immediately if you notice any of the 
following: Chest pain, which can be a sign of a potentially 
serious allergic reaction called Kounis syndrome

Cardiac disorders
These side effects may occur in uncommon cases, especially 
if diclofenac is used for prolonged periods at high doses 
(150  mg/day): heart attack, weakness of heart muscles 
(heart failure), palpitations, chest pain.
Very rare: Fluid retention (oedema).

Blood and lymphatic system disorders
Very rare: Impaired haemopoiesis (anaemia, leukopenia, 
thrombocytopenia, pancytopenia, agranulocytosis). 
Initial symptoms may be: fever, sore throat, superficial 
lesions in the mouth, influenza-like complaints, severe 
lassitude, nose bleeding and dermatorrhagia. In such 
cases this medication is to be discontinued immediately 
and a doctor has to be consulted. Patients should not 
self-medicate with analgesics or antipyretics. The blood 
count should be monitored regularly during long-term 
therapy.
Very rare: Haemolytic anaemia (anaemia resulting from 
accelerated degradation of red blood cells) or aplastic 
anaemia (anaemia due to impaired blood production) 
may occur.

Nervous system disorders
Common: Central nervous symptoms such as headache, 
vertigo, light-headedness, state of excitement, irritability 
or fatigue.
Very rare: Sensory disturbances, distortion of taste, im-
paired memory, disorientation, seizures, tremor, stroke.

Eye disorders
Very rare: Impaired vision (blurred and double vision).

Ear and labyrinth disorders
Common: Dizziness.
Very rare: Ringing in the ears (tinnitus), transitory 
impaired hearing.

Gastrointestinal disorders
Very common: Gastrointestinal complaints, such as nau-
sea, vomiting and diarrhoea and minor gastrointestinal 
bleeding, which in individual cases may cause anaemia.
Common: Indigestion (dyspepsia), flatulence, abdominal 
pain, abdominal cramps, loss of appetite as well as 
gastric or intestinal ulcers (sometimes with bleeding and 
perforation).

Uncommon: Vomiting of blood (hematemesis), bloody 
stool or bloody diarrhea, melaena.
Rare: Proctitis, gastritis.
Very rare: Inflammation of the oral mucosa (including 
mouth ulcers), glossitis, oesophagus lesions, constipation 
as well as lower abdominal complaints such as inflamma-
tion of the colon (colitis), haemorrhaging inflammation of 
the colon (haemorrhagic colitis), exacerbation of Crohn’s 
disease or ulcerative colitis (specific inflammation of 
the colon associated with ulcers), haemorrhoids, 
inflammation of the pancreas (pancreatitis), membranous 
narrowing of the intestine (intestinal strictures).
In cases of severe upper abdominal pain, black discol-
ouration of the stool or blood in stool, you must stop 
using Diclo-Denk 100 Rectal and inform your doctor 
immediately.
Stop using Diclo-Denk 100 Rectal and tell your doctor 
straight away if you notice mild cramping and tenderness 
of the abdomen, starting shortly after the start of the 
treatment with Diclo-Denk 100 Rectal and followed by 
rectal bleeding or bloody diarrhoea usually within 24 
hours of the onset of abdominal pain (frequency not 
known, cannot be estimated from the available data).

General disorders and administration site conditions
Suppositories may often cause local signs of irritation, 
bloody mucous secretion or painful defecation.

Renal and urinary disorders
Uncommon: Development of oedema (fluid retention in 
the body) especially in patients with high blood pressure 
or impaired kidney function.
Very rare: Renal tissue damage (interstitial nephritis, 
papillary necrosis) that may be associated with acute 
renal dysfunction (renal insufficiency), protein in urine 
(proteinuria) and/or blood in urine (haematuria); 
nephrotic syndrome (fluid retention in the body [oedema] 
and excretion of large amounts of protein in urine), acute 
renal failure.
Reduced urinary output, accumulation of water in 
the body (oedema) as well as general malaise may be 
symptoms of kidney disease ranging to kidney failure.
If the mentioned symptoms occur or worsen, you must 
stop using Diclo-Denk 100 Rectal and consult your doctor 
immediately.

Skin and subcutaneous tissue disorders
Common: Inflammatory skin lesions.
Uncommon: Alopecia.
Very rare: Skin rashes associated with reddening (eczema, 
erythema, exanthema), hypersensitivity to light, purpura, 
severe skin reactions such as rash with blistering (e.g. 
Stevens-Johnson syndrome, toxic epidermal necrolysis/
Lyell syndrome), inflammatory skin disease with redness, 
formation of large scales, swelling, itching, feeling of ten-
sion and shivering (exfoliative dermatitis), inflammatory 
reddening (erythroderma).

Infections and parasitic diseases
In very rare cases associated with the use of special anti-in-
flammatory drugs (NSAIDs to which Diclo-Denk 100 Rectal 
also belongs) an exacerbation of infective inflammations 
(e.g. development of necrotic fasciitis) has been reported.
If signs of an infection (e.g. reddening, swelling, hyper-
thermia, pain, fever) occur or worsen during treatment 
with Diclo-Denk 100 Rectal, a doctor should be consulted 
immediately.
In very rare cases, the use of diclofenac has been associ-
ated with the symptoms of non-infectious inflammation 

of the meninges (aseptic meningitis) such as severe 
headache, nausea, vomiting, fever, stiff neck or clouding 
of consciousness. Patients already suffering from certain 
autoimmune diseases, such as systemic lupus erythema-
tosus or mixed connective tissue disorder, appear to be 
at increased risk.

Vascular disorders
Very rare: High blood pressure (hypertension), inflamma-
tion of blood vessels.

Immune system disorders
Common: Hypersensitivity reactions such as skin rash 
and itching.
Uncommon: Hives (urticaria).
Rare: Hypersensitivity reactions (including low blood 
pressure and shock).
Very rare: Severe general hypersensitivity reactions that 
may be manifested by: angioedema including swelling of 
the face, tongue and internal swelling of the larynx with 
constriction of the respiratory tract, laboured breathing, 
palpitations, drop in blood pressure and eventually 
life-threatening shock.
If any of these symptoms occur, and this is possible follow-
ing the first application, immediate medical attention is 
required. In such cases, the medicine is to be discontinued 
immediately and a doctor has to be consulted.
In very rare cases, allergic inflammation of the blood 
vessels (vasculitis) and lungs (pneumonitis) was observed.

Hepatobiliary disorders
Common: An increase in blood liver enzymes.
Uncommon: Liver damage, especially during long-term 
therapy, acute hepatitis with or without icterus (in indi-
vidual cases very severe [fulminant] course, sometimes 
without prodromal symptoms).
Very rare: Liver failure, liver disease accompanied by 
destruction of liver cells (liver cell necrosis).
Regular monitoring of liver parameters is therefore 
necessary during long-term therapy.

Psychiatric disorders
Very rare: Psychotic reactions, depression, feeling of 
anxiety, nightmares, insomnia.

Respiratory disorders
Rare: Asthma (including breathlessness).
Very rare: Interstitial lung inflammation (pneumonitis).
Follow the instructions listed above if adverse drug 
reactions occur.
Reporting of side effects
If you get any side effects, talk to your doctor or phar-
macist. This includes any possible side effects not listed 
in this leaflet.
By reporting side effects you can help provide more 
information on the safety of this medicine.

5. �How to store Diclo-Denk 100 Rectal
Keep this medicine out of the sight and reach of children.
Do not use this medicine after the expiry date which is 
stated on the carton and the blister strips after “Exp.”. The 
expiry date refers to the last day of that month.
Shelf-life: 3 years.
Store in a dry place below 25 °C. Store in the original 
package in order to protect from light.
Do not throw away any medicines via wastewater. Ask 
your pharmacist how to throw away medicines you 

no longer use. These measures will help protect the 
environment.

6. �Contents of the pack and other 
information

Pharmacodynamic properties
Pharmacotherapeutic group: Non-steroidal antiphlogistic 
and antirheumatic agent; ATC Code: M01AB05
Diclofenac is a non-steroidal antiphlogistic/antirheumatic 
agent which proved to be effective in standard animal 
experiments on inflammation by inhibiting prostaglandin 
synthesis. In humans diclofenac reduces inflammatory 
pain, swelling and fever. Diclofenac also inhibits ADP- and 
collagen-induced platelet aggregation.
Pharmacokinetic properties
Absorption and distribution
After oral application of the standard enteric coated 
pharmaceutical form, diclofenac is completely absorbed 
distally from the stomach. Maximum plasma levels are 
reached within 1 – 16 hours depending on how long 
passage through the stomach takes and are reached on 
average within 2 – 3 hours. Maximum plasma levels are 
reached within 10 – 20 minutes after IM administration 
and approx. 30 minutes after rectal administration. The 
plasma protein binding is approx. 99 %.

Metabolism and elimination
Orally administered diclofenac is clearly subject to a 
first pass effect; only 35 – 70 % of the absorbed active 
ingredient reaches post-hepatic circulation in unchanged 
form. Approximately 30 % of the active ingredient is 
metabolised and excreted in the faeces. Approximately 
70 % is eliminated renally after hepatic metabolisation 
(hydroxylisation and conjugation) in the form of phar-
macologically inactive metabolites. Largely independent 
of hepatic and renal function, the elimination half-life is 
approximately 2 hours. 
What Diclo-Denk 100 Rectal contains
• 	 The active substance is diclofenac sodium. Each sup-

pository contains 100 mg diclofenac sodium.
• 	 The other ingredient is hard fat.
General classification for supply 
Medicinal product subject to medical prescription.
What Diclo-Denk 100 Rectal looks like and 
contents of the pack
Diclo-Denk 100 Rectal are ivory coloured, homogenous 
suppositories.
Diclo-Denk 100 Rectal is available in PVC/PVDC/PE 
blisters.
Pack size: 10 suppositories.
Marketing Authorisation Holder
DENK PHARMA GmbH & Co. KG
Prinzregentenstr. 79
81675 München
Germany
Manufacturer of bulk, packaging and batch 
release
Haupt Pharma Wülfing GmbH
Bethelner Landstr. 18
31028 Gronau/Leine
Germany

This leaflet was last revised in 03/2020.

Diclo-Denk 100 Rectal
Suppositoire – voie rectale
Anti-inflammatoire/antirhumatismal non stéroïdien
Substance active : diclofénac

Notice : information du patient

Veuillez lire attentivement cette notice avant 
d’utiliser ce médicament car elle contient des 
informations importantes pour vous.

–– Gardez cette notice. Vous pourriez avoir besoin 
de la relire.

–– Si vous avez d’autres questions, interrogez votre 
médecin ou votre pharmacien.

–– Ce médicament vous a été personnellement 
prescrit. Ne le donnez pas à d’autres personnes. 
Il pourrait leur être nocif, même si les signes de 
leur maladie sont identiques aux vôtres. 

–– Si vous ressentez un quelconque effet indé-
sirable, parlez-en à votre médecin ou votre 
pharmacien. Ceci s’applique aussi à tout effet 
indésirable qui ne serait pas mentionné dans 
cette notice. Voir rubrique 4. 

Que contient cette notice
1.	 Qu’est-ce que Diclo-Denk 100 Rectal 

et dans quel cas est-il utilisé
2.	 Quelles sont les informations à connaître 

avant d’utiliser Diclo-Denk 100 Rectal
3.	 Comment utiliser Diclo-Denk 100 Rectal 
4.	 Quels sont les effets indésirables éventuels
5.	 Comment conserver Diclo-Denk 100 Rectal
6.	 Contenu de l’emballage et autres informations 

1. �Qu’est-ce que Diclo-Denk 100 Rectal et 
dans quel cas est-il utilisé

Diclo-Denk 100 Rectal est un médicament analgésique 
et anti-inflammatoire appartenant au groupe des 
anti-inflammatoires/antirhumatismaux non stéroïdiens 
(AINS).

Indications thérapeutiques
Traitement symptomatique de la douleur et de l’inflam-
mation en cas de :
• 	 arthrites aiguës, y compris accès de goutte,
• 	 arthrites chroniques, notamment arthrite rhuma-

toïde (polyarthrite chronique),
• 	 Morbus Bechterew (spondylarthrite ankylosante) et 

autres maladies rhumatismales inflammatoires de la 
colonne vertébrale,

• 	 irritations en cas de maladies dégénératives des 
articulations et de la colonne vertébrale (arthroses 
et spondylarthroses),

• 	 maladies rhumatismales inflammatoires des parties 
molles,

• 	 tuméfactions ou inflammations douloureuses 
faisant suite à des blessures.

2. �Quelles sont les informations à connaître 
avant d’utiliser Diclo-Denk 100 Rectal

N’utilisez jamais Diclo-Denk 100 Rectal
• 	 si vous êtes allergique au diclofénac, à l’acide acétyl-

salicylique, à l’ibuprofène, à tout autre AINS ou à 
l’un des autres composants contenus dans ce médi-
cament (mentionnés dans la rubrique 6). Les signes 
d’une réaction d’hypersensibilité incluent : gonfle-
ment du visage, des lèvres, de la langue, de la gorge 
et/ou des membres (angioœdème), problèmes 
respiratoires, douleurs thoraciques, gonflement des 
muqueuses nasales, écoulement nasal, éruption 
cutanée ou toute autre réaction de type allergique,

• 	 en cas de dyshématopoïèses inexpliquées,
• 	 en cas d’hémorragies ou d’ulcères gastro-duodé-

naux (ulcères peptiques) actuels ou répétés par le 
passé (au moins deux épisodes différents d’ulcères 
ou d’hémorragies constatés),

• 	 en cas d’hémorragie ou de perforation gastro-intes-
tinale dans les antécédents, liées à une thérapie an-
térieure aux AINS, y compris Diclo-Denk 100 Rectal,

• 	 en cas d’hémorragies cérébrales (hémorragies 
cérébrovasculaires) ou d’autres hémorragies actives,

• 	 en cas de dysfonctionnements hépatiques ou rénaux 
graves,

• 	 en cas de proctite,
• 	 si vous souffrez d’une maladie cardiaque et/ou d’une 

maladie vasculaire cérébrale avérée, par exemple si 
vous avez été victime d’une crise cardiaque, d’un 
accident vasculaire cérébral (AVC), d’un accident 
ischémique transitoire (AIT) ou d’une obstruction 
des vaisseaux sanguins irriguant le cœur ou le 
cerveau, ou si vous avez été opéré(e) pour éliminer 
ou court-circuiter cette obstruction,

• 	 si vous souffrez ou avez souffert de troubles de la 
circulation sanguine (artériopathie périphérique),

• 	 si vous êtes un enfant ou un adolescent,
• 	 au cours du dernier tiers de la grossesse.
Avertissements et précautions
Adressez-vous à votre médecin ou pharmacien avant 
d’utiliser Diclo-Denk 100 Rectal.
Avant que votre médecin ne vous prescrive du diclofé-
nac, assurez-vous qu’il sait, le cas échéant :
• 	 que vous fumez,
• 	 que vous êtes diabétique,
• 	 que vous avez une angine de poitrine, des caillots 

sanguins, une pression artérielle élevée, un choles-
térol élevé ou des triglycérides élevés.

Avertissez votre médecin si vous avez récemment subi 
ou allez subir une intervention chirurgicale de l’estomac 
ou du tractus intestinal avant d’utiliser Diclo-Denk 
100 Rectal, car Diclo-Denk 100 Rectal peut parfois 
compliquer la cicatrisation de votre intestin après 
l’intervention.
Éviter d’administrer Diclo-Denk 100 Rectal en même 
temps que d’autres AINS, y compris les substances 
appelées inhibiteurs de COX-2 (inhibiteurs de la 
cyclo-oxygénase de type 2) en raison de l’absence 
d’informations concernant le bénéfice complémentaire 
et le renforcement potentiel des effets indésirables.

Les effets indésirables peuvent être limités en utilisant 
la dose efficace la plus basse pendant la durée la plus 
courte nécessaire pour améliorer les symptômes.

Personnes âgées
Chez les personnes âgées, la prise d’AINS (y compris 
Diclo-Denk 100 Rectal) s’accompagne assez souvent 
d’effets secondaires, notamment d’hémorragies et de 
perforations gastro-intestinales qui peuvent représen-
ter un risque mortel. Un suivi médical particulièrement 
scrupuleux est donc nécessaire chez les personnes 
âgées. Il est recommandé d’utiliser la plus faible dose 
efficace chez les personnes âgées fragiles ou de faible 
poids corporel.

Effets gastro-intestinaux
Hémorragies gastro-intestinales, ulcères et perforations
Des cas d’hémorragies gastro-intestinales, d’ulcères 
et de perforations ayant eu parfois une issue mortelle 
ont été rapportés pour tous les AINS, y compris Diclo-
Denk 100 Rectal. Ils sont apparus à tout moment du 
traitement en étant précédés ou non de symptômes 
d’avertissement et/ou d’effets secondaires gastro-in-
testinaux sérieux.
Le risque d’hémorragies, de perforations et d’ulcères 
gastro-intestinaux augmente lorsque la dose d’AINS 
augmente, chez les patients présentant des antécédents 
d’ulcères accompagnés notamment de complications 
telles qu’hémorragie ou perforation (voir la rubrique 
« N’utilisez jamais Diclo-Denk 100 Rectal »), et chez les 
personnes âgées. Ces patients doivent commencer le 
traitement avec la plus faible dose disponible. 
Pour ces patients ainsi que pour les patients ayant 
besoin d’une thérapie d’accompagnement à l’acide 
acétylsalicylique faiblement dosé ou à d’autres médi-
caments qui peuvent augmenter le risque d’affections 
gastro-intestinales, il convient d’envisager une 
thérapie combinée avec des médicaments protégeant la 
muqueuse gastrique (p. ex. misoprostol ou inhibiteurs 
de la pompe à protons).
Si vous présentez des antécédents d’effets secondaires 
gastro-intestinaux, notamment à un âge avancé, 
signalez tout symptôme inhabituel perçu au niveau de 
l’abdomen (en particulier les hémorragies gastro-in-
testinales) à votre médecin ou pharmacien, surtout au 
début du traitement. 
La prudence est conseillée si vous utilisez en même 
temps des médicaments qui peuvent augmenter le 
risque d’ulcères ou d’hémorragie tels que les corticos-
téroïdes oraux et systémiques, les anticoagulants tels 
que la warfarine, les inhibiteurs sélectifs de la recapture 
de la sérotonine, utilisés notamment pour traiter les 
états dépressifs, ou les antiagrégants plaquettaires tels 
que l’acide acétylsalicylique (voir la rubrique « Autres 
médicaments et Diclo-Denk 100 Rectal »).
Si la prise de Diclo-Denk 100 Rectal provoque chez vous 
des hémorragies ou des ulcères gastro-intestinaux, 
arrêtez le traitement. 
Les AINS, y compris Diclo-Denk 100 Rectal, doivent être 
administrés avec prudence aux patients présentant 
des antécédents gastro-intestinaux (colite ulcéreuse, 
maladie de Crohn) car leur état peut s’aggraver (voir 
rubrique 4).

Actions sur le système cardiovasculaire
Les médicaments tels que Diclo-Denk 100 Rectal sont 
associés à un risque élevé de crise cardiaque (infarctus) 
ou d’accident vasculaire cérébral. 

La probabilité de tout risque augmente avec les doses 
élevées et les traitements de longue durée. Ne dépassez 
pas la dose ni la durée du traitement conseillées !
Si vous pensez que vous pourriez être exposé(e) à un 
risque de problèmes cardiaques ou d’accident vasculaire 
cérébral (par exemple, en cas d’hypertension artérielle, 
de diabète ou de taux de cholestérol élevé, ou si vous 
fumez), vous devez parler de votre traitement avec votre 
médecin ou votre pharmacien.
Si vous ressentez des signes ou des symptômes de 
problèmes cardiaques ou de problèmes liés à vos 
vaisseaux sanguins, comme une douleur thoracique, 
un essoufflement, une faiblesse ou des troubles de 
l’élocution alors que vous utilisez Diclo-Denk 100 Rectal, 
contactez immédiatement votre médecin.

Réactions cutanées
Des réactions cutanées graves avec rougeurs et cloques, 
quelques-unes ayant entraîné la mort, ont été signalées 
très rarement lors de thérapies aux AINS, y compris 
Diclo-Denk 100 Rectal (dermatite exfoliative, syndrome 
de Stevens-Johnson et nécrolyse épidermique toxique/
syndrome de Lyell ; voir rubrique 4). Le plus grand risque 
d’apparition de telles réactions semble exister au début 
de la thérapie, étant donné que dans la plupart des 
cas, ces réactions sont apparues au cours du premier 
mois de traitement. Arrêtez la prise de Diclo-Denk 
100 Rectal et consultez immédiatement un médecin 
dès les premiers symptômes d’éruption cutanée, de 
lésions des muqueuses ou d’autres signes de réaction 
d’hypersensibilité.

Effets hépatiques
Les patients atteints d’insuffisance hépatique doivent 
faire l’objet d’une surveillance médicale attentive car 
leur état pourrait se détériorer.
Comme avec les autres médicaments du groupe des 
AINS, la fonction hépatique peut se détériorer lors de 
l’utilisation de Diclo-Denk 100 Rectal. Un suivi régulier 
de la fonction hépatique par votre médecin est donc 
indiqué par mesure de précaution lors d’un traitement 
prolongé avec Diclo-Denk 100 Rectal. Diclo-Denk 100 
Rectal doit être interrompu si l’altération de la fonction 
hépatique persiste ou s’aggrave, si certains signes de 
maladie hépatique sont observés ou en cas d’autres 
manifestations (par exemple, éosinophilie, éruption 
cutanée). Une hépatite peut survenir sans symptômes 
préalables. La prudence est de rigueur lors de 
l’utilisation de Diclo-Denk 100 Rectal chez les patients 
atteints d’un trouble spécifique de la formation du sang 
(appelé porphyrie hépatique) car le traitement pourrait 
déclencher une détérioration de la maladie.

Autres remarques
Dans les cas suivants, l’utilisation de Diclo-Denk 100 
Rectal doit être soumise à un examen très approfondi 
du rapport avantages-risques :
• 	 certaines dyshématopoïèses congénitales (p. ex. 

porphyrie intermittente aiguë),
• 	 certaines maladies auto-immunes (lupus érythéma-

teux systémique et collagénose mixte).
Une surveillance médicale particulièrement suivie est 
nécessaire :
• 	 tout de suite après une intervention chirurgicale im-

portante (s’il existe potentiellement une tendance 
accrue aux saignements ou une dégradation de la 
fonction rénale),

• 	 si vous souffrez d’allergies, de réactions cutanées 
à d’autres médicaments, d’asthme, de rhume des 

foins, d’un gonflement chronique des muqueuses 
nasales ou d’une maladie respiratoire chronique 
avec obstruction des voies respiratoires, car le 
risque de réactions allergiques est alors plus élevé. 
Ces réactions peuvent se manifester sous la forme 
d’une réaction d’hypersensibilité, de crises d’asthme 
(asthme induit par les analgésiques), d’un gonfle-
ment douloureux de la peau et des muqueuses, ou 
d’urticaire,

• 	 en cas d’insuffisance rénale ou hépatique.
Étant donné qu’une rétention d’eau et des œdèmes ont 
été signalés en lien avec le traitement par les AINS, y 
compris le diclofénac, une prudence particulière est 
requise chez les patients atteints d’insuffisance car-
diaque et rénale, les patients qui ont ou ont déjà eu une 
hypertension artérielle, les patients âgés et les patients 
également traités avec des diurétiques et d’autres médi-
caments qui peuvent avoir un effet grave sur la fonction 
rénale. En outre, la prudence est nécessaire lors du 
traitement de patients présentant une déshydratation 
sévère (par exemple, avant ou après une intervention 
chirurgicale majeure) (voir la rubrique «  N’utilisez 
jamais Diclo-Denk 100 Rectal  »). Une surveillance 
étroite de la fonction rénale est recommandée chez 
ces patients. Après l’arrêt du médicament, on observe 
habituellement un retour à la situation observée avant 
le traitement.
De graves réactions d’hypersensibilité aiguë (telles 
qu’un choc anaphylactique) ont été observées dans de 
très rares cas avec le diclofénac. Celles-ci peuvent se 
produire même si vous n’avez jamais pris auparavant 
de médicaments du groupe des AINS. Interrompre le 
traitement dès les premiers symptômes d’une réaction 
d’hypersensibilité après l’administration de Diclo-Denk 
100 Rectal. Des spécialistes doivent alors initier les me-
sures médicales nécessaires adaptées aux symptômes.
Le diclofénac peut inhiber temporairement l’agrégation 
des plaquettes sanguines. Les patients souffrant d’une 
coagulopathie doivent donc faire l’objet d’une surveil-
lance particulière.
Par mesure de précaution, contrôlez la coagulation du 
sang et la glycémie si vous prenez en même temps des 
médicaments destinés à inhiber la coagulation du sang 
ou à faire baisser la glycémie.
L’administration prolongée de Diclo-Denk 100 Rectal 
nécessite un contrôle régulier des fonctions rénales 
ainsi que de la formule sanguine.
Consulter et/ou informer le médecin ou le dentiste en 
cas d’administration de Diclo-Denk 100 Rectal avant une 
intervention chirurgicale. 
L’administration prolongée d’analgésiques peut 
provoquer des maux de tête qu’il ne faut pas traiter 
en augmentant les doses de médicament. Demandez 
conseil à votre médecin si vous souffrez de maux de tête 
fréquents malgré la prise de Diclo-Denk 100 Rectal !
D’une manière générale, la prise d’analgésiques par 
habitude, notamment s’il y a association de plusieurs 
principes actifs analgésiques, peut provoquer des 
lésions rénales durables liées à un risque d’insuffisance 
rénale (néphropathie analgésique). 
Comme d’autres AINS, le diclofénac peut masquer les 
signes et symptômes d’une infection. Pour cette raison, 
demander immédiatement conseil à un médecin si 
des signes d’infection (p. ex. rougeurs, tuméfactions, 
hyperthermie, douleurs, fièvres) réapparaissent ou 
s’aggravent pendant l’utilisation de Diclo-Denk 100 
Rectal.

Comme les autres médicaments qui inhibent la synthèse 
de prostaglandine, Diclo-Denk 100 Rectal peut retarder 
un début de grossesse. Informez votre médecin si vous 
prévoyez une grossesse ou si vous avez des difficultés à 
tomber enceinte.
Enfants et adolescents
L’utilisation de ce médicament chez les enfants et les 
adolescents n’est pas recommandée étant donné que la 
teneur en substance active est trop élevée.
Autres médicaments et Diclo-Denk 100 Rectal
Informez votre médecin ou pharmacien si vous prenez, 
avez récemment pris ou pourriez prendre tout autre 
médicament. 
L’utilisation simultanée de Diclo-Denk 100 Rectal et de 
digoxine (cardiotonique), de phénytoïne (traitement 
des convulsions) ou de lithium (traitement de maladies 
psychiques) peut augmenter la concentration de ces 
médicaments dans le sang. Il est nécessaire de contrôler 
les taux de lithium sérique. Il est conseillé de contrôler 
les taux sériques de digoxine et de phénytoïne.
Diclo-Denk 100 Rectal peut affaiblir l’action de médica-
ments diurétiques et antihypertenseurs.
Diclo-Denk 100 Rectal peut affaiblir l’action des inhibi-
teurs de l’enzyme de conversion et des antagonistes de 
l’angiotensine-II (traitement de l’insuffisance cardiaque 
et de l’hypertension). 
Une utilisation simultanée peut en outre augmenter 
le risque d’apparition d’un dysfonctionnement rénal, 
en particulier chez les patients âgés dont la tension 
artérielle doit être régulièrement contrôlée. Veillez à 
toujours boire suffisamment. Votre médecin contrôlera 
régulièrement vos paramètres rénaux.
L’administration simultanée de Diclo-Denk 100 Rectal et 
de diurétiques d’épargne potassique, de ciclosporine, de 
tacrolimus (utilisés principalement après une greffe) ou 
de triméthoprime (antibiotique utilisé pour traiter les 
infections urinaires) peut entraîner une augmentation 
du taux de potassium dans le sang. Il est donc conseillé 
de contrôler régulièrement vos taux de potassium.
L’administration simultanée de Diclo-Denk 100 Rectal 
et d’autres AINS ou de glucocorticoïdes augmente le 
risque d’effets indésirables gastro-intestinaux, comme 
les ulcères ou les saignements gastro-intestinaux.
Les antiagrégants plaquettaires tels que l’acide 
acétylsalicylique et certains antidépresseurs (inhibiteurs 
sélectifs de la recapture de la sérotonine/ISRS) peuvent 
augmenter le risque d’effets indésirables gastro-intes-
tinaux tels que les hémorragies gastro-intestinales. 
Par conséquent, l’administration concomitante de 
Diclo-Denk  100 Rectal et d’autres AINS n’est pas 
recommandée.
L’administration de Diclo-Denk 100 Rectal dans les 24 
heures qui précèdent ou suivent l’administration de 
méthotrexate peut augmenter le taux de méthotrexate 
dans le sang et entraîner une augmentation de ses effets 
indésirables.
Les AINS (comme le diclofénac) peuvent renforcer 
l’effet néphrotoxique de la ciclosporine et du 
tacrolimus (substances utilisées pour éviter les rejets 
lors de transplantations d’organes, mais aussi dans le 
traitement des rhumatismes). Par conséquent, les médi-
caments contenant du diclofénac doivent être utilisés à 
des doses plus faibles que les patients ne recevant pas 
de ciclosporine ou de tacrolimus.
Les médicaments qui contiennent du probénécide 
peuvent retarder l’élimination du diclofénac. Cela 

peut entraîner une accumulation de diclofénac dans 
l’organisme et renforcer ses effets indésirables.
L’utilisation simultanée de Diclo-Denk 100 Rectal et de 
certains inhibiteurs enzymatiques, appelés inhibiteurs 
du CYP2C9, par exemple le voriconazole (un médicament 
pour le traitement des maladies fongiques), peut 
entraîner l’accumulation de diclofénac dans l’organisme 
et amplifier ses effets indésirables.
L’utilisation simultanée de diclofénac et de certains ac-
tivateurs enzymatiques appelés inducteurs du CYP2C9, 
tels que la rifampicine (médicament utilisé pour traiter 
les infections bactériennes) peut entraîner la réduction 
du diclofénac dans l’organisme et de son effet.
Les AINS, y compris Diclo-Denk 100 Rectal, peuvent ren-
forcer l’action des anticoagulants tels que la warfarine. 
En outre, le risque de saignement peut être augmenté 
pendant l’administration simultanée de médicaments 
qui inhibent la coagulation sanguine.
Des études cliniques ont démontré que le diclofénac 
peut être utilisé en même temps que les agents 
antidiabétiques oraux sans modifier leur effet clinique. 
Toutefois, des effets hypoglycémiques et hyperglycé-
miques, nécessitant des modifications de la posologie 
des agents antidiabétiques durant le traitement par le 
diclofénac, ont été signalés dans des cas isolés. Par me-
sure de précaution, une surveillance de la glycémie est 
donc recommandée en cas de traitement concomitant.
Dans des cas isolés, les effets indésirables (convul-
sions du système nerveux central [cérébrales]) des 
antibiotiques de la famille des quinolones peuvent être 
augmentés ou amplifiés.
Diclo-Denk 100 Rectal avec de l’alcool
Éviter si possible de consommer de l’alcool pendant 
un traitement au Diclo-Denk 100 Rectal car les effets 
indésirables pourraient être plus sévères, en particulier 
ceux affectant le système gastro-intestinal ou le système 
nerveux central.
Grossesse et allaitement
Si vous êtes enceinte ou que vous allaitez, si vous pensez 
être enceinte ou planifiez une grossesse, demandez 
conseil à votre médecin ou pharmacien avant d’utiliser 
ce médicament.

Grossesse
Si une grossesse est constatée pendant l’utilisation de 
Diclo-Denk 100 Rectal, informez-en votre médecin. 
Vous ne pouvez utiliser Diclo-Denk 100 Rectal pendant 
le premier et le deuxième tiers de la grossesse qu’après 
avoir consulté votre médecin. En raison d’un risque élevé 
de complications pour la mère et l’enfant, l’utilisation 
de Diclo-Denk 100 Rectal pendant le dernier tiers de la 
grossesse est interdite.

Allaitement
Le principe actif diclofénac et les substances résultant de 
sa décomposition se retrouvent en faible quantité dans 
le lait maternel. Étant donné qu’aucune conséquence 
préjudiciable au nourrisson n’a encore été constatée, 
il n’est en général pas nécessaire d’interrompre 
l’allaitement en cas d’utilisation sur une courte durée. Il 
convient cependant d’envisager un sevrage prématuré 
si une utilisation prolongée ou des doses élevées sont 
prescrites.
Conduite de véhicules et utilisation de machines
Étant donné que l’utilisation de Diclo-Denk 100 
Rectal, notamment lorsque les doses sont élevées, peut 
entraîner des effets secondaires sur le système nerveux 
central, tels que fatigue, troubles de la vision et vertiges, 
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cela peut, dans des cas isolés, modifier la capacité de 
réaction et l’aptitude à participer activement à la 
circulation routière et à utiliser des machines. Ces effets 
sont renforcés par l’interaction avec l’alcool. Vous n’êtes 
alors plus en mesure de réagir assez rapidement et de 
manière ciblée à un événement soudain et inattendu. 
Dans ce cas, ne conduisez pas de voiture ni aucun autre 
véhicule ! N’utilisez ni outils ni machines ! Ne travaillez 
pas sans appui ou retenue sûrs !

3. �Comment utiliser  
Diclo-Denk 100 Rectal

Veillez à toujours utiliser ce médicament en suivant 
exactement les indications de votre médecin. Vérifiez 
auprès de votre médecin ou pharmacien en cas de doute.

La dose recommandée est de :
Pour le traitement des maladies rhumatismales : 
Le diclofénac est dosé en fonction de la gravité de la ma-
ladie. La dose thérapeutique conseillée pour les adultes 
est de 50 à 150 mg de diclofénac sodique par jour.
Les adultes reçoivent quotidiennement 1 suppositoire 
de Diclo-Denk 100 Rectal (soit 100  mg de diclofénac 
sodique).

Mode et durée d’administration
Introduisez Diclo-Denk 100 Rectal dans l’anus après 
avoir été à la selle.
Les suppositoires sont prévus pour être administrés par 
voie rectale. Vous ne devez en aucun cas les avaler.
Votre médecin décidera de la durée du traitement.
En cas de maladies rhumatismales, il peut être néces-
saire d’utiliser Diclo-Denk 100 Rectal sur une période 
prolongée.

Si vous avez utilisé plus de Diclo-Denk 100 
Rectal que vous n’auriez dû
Utilisez Diclo-Denk 100 Rectal comme indiqué par 
le médecin ou selon les instructions posologiques 
mentionnées dans la notice. Si vous estimez que le 
soulagement de la douleur est insuffisant, n’augmentez 
pas vous-même la dose, mais adressez-vous à votre 
médecin.
Un surdosage peut entraîner les symptômes suivants 
liés au système nerveux central : maux de tête, 
vertiges, étourdissements, bourdonnements d’oreille 
(acouphènes), crises convulsives et perte de conscience 
(chez les enfants, également des crampes myocloniques) 
ainsi que douleurs abdominales, nausées, vomissements 
et diarrhée. Des hémorragies gastro-intestinales et 
des dysfonctionnements hépatiques et rénaux sont 
également possibles, ainsi qu’une chute de tension, 
une insuffisance respiratoire (dépression respiratoire) 
et une coloration violacée de la peau et des muqueuses 
(cyanose).
En cas d’intoxication très sévère, une insuffisance rénale 
soudaine et des dommages au foie peuvent se produire.
Il n’existe pas d’antidote spécifique.
Si vous soupçonnez un surdosage de Diclo-Denk 100 
Rectal, veuillez en informer votre médecin. Il pourra 
alors décider des mesures éventuellement nécessaires 
en fonction de la gravité de l’intoxication.
Si vous oubliez d’utiliser Diclo-Denk 100 Rectal
Ne doublez pas la dose si vous avez oublié d’administrer 
la dose antérieure.

4. �Quels sont les effets indésirables 
éventuels

Comme tous les médicaments, ce médicament peut pro-
voquer des effets indésirables, mais ils ne surviennent 
pas systématiquement chez tout le monde.
La fréquence des effets indésirables est classée comme 
suit :

Très fréquent : peuvent affecter plus de 1 personne 
sur 10

Fréquent : peuvent affecter jusqu’à 1 personne 
sur 10

Peu fréquent : peuvent affecter jusqu’à 1 personne 
sur 100

Rare : peuvent affecter jusqu’à 1 personne 
sur 1 000

Très rare : peuvent affecter jusqu’à 1 personne 
sur 10 000

Fréquence 
indéterminée :

ne peut être estimée sur la base des 
données disponibles

Effets indésirables éventuels
Les effets indésirables suivants comprennent ceux 
signalés avec les suppositoires de diclofénac et/ou 
d’autres formes pharmaceutiques de diclofénac lors 
d’une utilisation à court terme ou à long terme.
Dans le cas des effets indésirables suivants, tenir compte 
du fait qu’ils dépendent principalement de la dose et 
peuvent varier en fonction des individus. 
Les effets secondaires observés le plus souvent 
concernent le système digestif. Des ulcères gastriques/
duodénaux (ulcères peptiques), perforations ou hémor-
ragies, parfois mortels, peuvent survenir, notamment 
chez les personnes âgées (voir la rubrique  2). Après 
utilisation, il a été fait état de nausées, vomissements, 
diarrhées, météorisme, constipation, troubles digestifs, 
douleurs abdominales, selles noires, vomissements de 
sang, inflammations ulcéreuses de la muqueuse buccale 
(stomatite ulcéreuse), aggravation de colite et de la 
maladie de Crohn (voir la rubrique 2). Des gastrites ont 
été observées à une fréquence moindre.
Il a été fait état d’œdèmes, d’hypertension et d’insuf-
fisance cardiaque en relation avec un traitement aux 
AINS, y compris Diclo-Denk 100 Rectal.
Les médicaments tels que Diclo-Denk 100 Rectal 
entraînent un risque élevé de crise cardiaque (infarctus) 
ou d’accident vasculaire cérébral, tout particulièrement 
à doses élevées et en cas de traitement prolongé. 
Avertissez immédiatement votre médecin si vous 
remarquez l’un des symptômes suivants : douleurs 
thoraciques, qui peuvent être le signe d’une réaction 
allergique potentiellement grave appelée syndrome 
de Kounis.

Affections cardiaques
Ces effets indésirables peuvent se produire dans des 
cas peu fréquents, en particulier si le diclofénac est 
administré sur une période prolongée à des doses élevées 
(150  mg/jour) : crise cardiaque, faiblesse des muscles 
cardiaques (insuffisance cardiaque), palpitations, 
douleurs thoraciques.
Très rare : rétention d’eau (œdème).

Affections hématologiques et du système 
lymphatique
Très rare : dyshématopoïèses (anémie, leucopénie, 
thrombocytopénie, pancytopénie, agranulocytose). 
Les premiers symptômes peuvent être : fièvre, maux 

de gorge, lésions superficielles dans la bouche, 
troubles grippaux, grande lassitude, saignements de 
nez et hémorragies cutanées. Dans de tels cas, arrêter 
immédiatement le traitement et consulter un médecin. 
Ne procéder à aucune automédication à l’aide d’anal-
gésiques ou d’antipyrétiques. Contrôler régulièrement 
l’hémogramme en cas de thérapie prolongée. 
Très rare : une anémie hémolytique (anémie due à une 
destruction accélérée des globules rouges) ou une ané-
mie aplasique (anémie due à une production insuffisante 
des cellules du sang) peuvent se produire.

Affections du système nerveux
Fréquent : troubles du système nerveux central tels que 
maux de tête, vertiges, hébétude, excitation, irritabilité 
ou fatigue.
Très rare : troubles sensitifs, troubles de la sensibilité 
gustative, troubles de la mémoire, désorientation, 
crampes, tremblements, accident vasculaire cérébral.

Affections oculaires
Très rare : troubles de la vision (vision floue et diplopie).

Affections de l’oreille et du labyrinthe
Fréquent : vertiges.
Très rare : acouphènes (tinnitus), troubles auditifs 
passagers.

Affections gastro-intestinales
Très fréquent : troubles gastro-intestinaux tels que 
nausées, vomissements et diarrhée ainsi que faibles 
hémorragies gastro-intestinales qui peuvent exception-
nellement provoquer une anémie. 
Fréquent : troubles de la digestion (dyspepsie), météo-
risme (flatulences), douleurs abdominales, crampes 
d’estomac, inappétence ainsi qu’ulcères gastro-intes-
tinaux (accompagnés éventuellement d’hémorragie et 
de perforation).
Peu fréquent : vomissements de sang (hématémèse), 
sang dans les selles ou diarrhée sanguine, selles noires 
(méléna).
Rare : proctite, gastrite.
Très rare : inflammation de la muqueuse buccale (y com-
pris ulcères buccaux), glossite, lésions de l’œsophage, 
constipation et troubles dans le bas ventre tels qu’une 
inflammation du côlon (colite), inflammation hémor-
ragique du côlon (colite hémorragique), exacerbation 
d’une maladie de Crohn ou d’une rectocolite hémor-
ragique (inflammation spécifique du côlon associée à 
des ulcères), hémorroïdes, inflammation du pancréas 
(pancréatite), rétrécissement de la paroi intestinale 
(sténose intestinale).
En cas de fortes douleurs dans l’épigastre, de selles 
foncées ou de présence de sang dans les selles, arrêtez 
la prise de Diclo-Denk 100 Rectal et informez immédia-
tement votre médecin.
Arrêtez d’utiliser Diclo-Denk 100 Rectal et prévenez 
immédiatement votre médecin si vous notez de 
légères crampes et une sensibilité de l’abdomen qui se 
présentent peu après le début du traitement avec Diclo-
Denk 100 Rectal et sont suivies d’un saignement rectal 
ou d’une diarrhée sanglante habituellement dans les 
24 heures qui suivent le début des douleurs abdominales 
(fréquence indéterminée, ne peut être estimée sur la 
base des données disponibles).

Troubles généraux et anomalies au site 
d’administration
Souvent, les suppositoires peuvent provoquer des signes 
locaux d’irritation, une sécrétion muqueuse sanglante 
et une défécation douloureuse.

Affections du rein et des voies urinaires
Peu fréquent : formation d’œdèmes (accumulation 
d’eau dans l’organisme), notamment chez les patients 
souffrant d’hypertension ou d’insuffisance rénale. 
Très rare : lésions des tissus rénaux (néphrite intersti-
tielle, nécrose papillaire) pouvant s’accompagner d’un 
dysfonctionnement rénal aigu (insuffisance rénale), de 
présence d’albumine dans l’urine (protéinurie) et/ou de 
présence de sang dans l’urine (hématurie) ; syndrome 
néphrotique (accumulation d’eau dans l’organisme 
[œdèmes] et protéinurie importante), insuffisance 
rénale aiguë.
Une réduction de l’excrétion urinaire, une accumulation 
d’eau dans l’organisme (œdèmes) ainsi qu’un malaise 
général peuvent être les signes d’une affection rénale, 
voire d’une insuffisance rénale.
Si les symptômes mentionnés apparaissent ou s’ag-
gravent, arrêtez la prise de Diclo-Denk 100 Rectal et 
contactez immédiatement votre médecin.

Affections de la peau et du tissu sous-cutané
Fréquent : lésions cutanées inflammatoires.
Peu fréquent : chute des cheveux.
Très rare : éruption cutanée avec rougeurs (eczéma, 
érythème, exanthème), hypersensibilité à la lumière, 
hémorragies cutanées avec pétéchies, réactions 
cutanées violentes telles qu’éruption cutanée avec 
formation de cloques (p. ex. syndrome de Stevens-John-
son, nécrolyse épidermique toxique/syndrome de 
Lyell), maladie inflammatoire de la peau avec rougeurs, 
desquamation étendue, gonflement, démangeaisons, 
sensation de tension et frissons (dermatite exfoliative), 
rougeur inflammatoire (érythrodermie).

Infections et maladies parasitaires
Dans de très rares cas, il a été fait état d’une aggra-
vation d’inflammations dues à une infection (p. ex. 
développement d’une fasciite nécrosante) au cours du 
traitement aux anti-inflammatoires spéciaux (AINS, dont 
Diclo-Denk 100 Rectal fait aussi partie).
Si des signes d’infection (p. ex. rougeur, tuméfaction, 
hyperthermie, douleurs, fièvre) réapparaissent ou 
s’aggravent pendant l’utilisation de Diclo-Denk 100 
Rectal, demander immédiatement conseil à un médecin. 
Lors de l’utilisation de diclofénac, on a observé très ra-
rement les symptômes d’une méningite n’étant pas due 
à une infection (méningite aseptique), tels que maux de 
tête, nausées, vomissements, fièvre, raideur de la nuque 
ou troubles de la conscience. Les patients souffrant 
déjà de maladies auto-immunes (lupus érythémateux 
systémique, collagénoses mixtes) semblent présenter 
un risque accru.

Affections vasculaires
Très rare : hypertension, inflammation des vaisseaux 
sanguins.

Affections du système immunitaire
Fréquent : réactions d’hypersensibilité telles qu’érup-
tion cutanée et démangeaisons.
Peu fréquent : Urticaire.
Rare : réactions d’hypersensibilité (y compris hypoten-
sion et choc).

Très rare : graves réactions d’hypersensibilité d’ordre 
général. Elles peuvent se manifester sous forme 
de : angio-œdème y compris gonflements du visage, 
de la langue et du larynx avec rétrécissement des voies 
respiratoires, étouffements, tachycardie, chute de 
tension jusqu’à un choc dangereux.
Une assistance médicale immédiate est nécessaire en 
cas d’apparition d’un de ces phénomènes, qui peuvent 
se produire dès la première utilisation. Dans de tels 
cas, arrêter immédiatement le traitement et consulter 
un médecin.
On a observé très rarement des inflammations 
vasculaires (vascularite) et pulmonaires (pneumonite) 
d’origine allergique.

Affections hépatobiliaires
Fréquent : augmentation des enzymes hépatiques dans 
le sang.
Peu fréquent : lésions hépatiques, notamment lors 
de thérapies prolongées, hépatite aiguë avec ou sans 
ictère (très rarement à évolution très grave [fulminante], 
même sans signes précurseurs).
Très rare : insuffisance hépatique, maladie hépatique 
accompagnée d’une destruction des cellules hépatiques 
(nécrose hépatocytaire).
Donc, contrôler régulièrement les valeurs hépatiques en 
cas de thérapie prolongée.

Affections psychiatriques
Très rare : réactions psychotiques, dépression, 
angoisses, cauchemars, insomnies.

Affections respiratoires
Rare : asthme (y compris essoufflement).
Très rare : inflammation pulmonaire interstitielle 
(pneumopathie).
Respecter les instructions de comportement susmen-
tionnées pour certains effets secondaires !

Déclaration des effets secondaires
Si vous ressentez un quelconque effet indésirable, 
parlez-en à votre médecin ou votre pharmacien. Ceci 
s’applique aussi à tout effet indésirable qui ne serait pas 
mentionné dans cette notice. 
En signalant les effets indésirables, vous contribuez à 
fournir davantage d’informations sur la sécurité du 
médicament.

5. �Comment conserver  
Diclo-Denk 100 Rectal

Tenir ce médicament hors de la vue et de la portée des 
enfants.
N’utilisez pas ce médicament après la date de pé-
remption indiquée sur la boîte et les plaquettes après 
« Exp. ». La date de péremption fait référence au dernier 
jour de ce mois.
Durée de conservation : 3 ans.
À conserver dans un endroit sec à une température 
inférieure à 25 °C. Conserver dans l’emballage original 
afin d’en protéger le contenu de la lumière.
Ne jetez aucun médicament au tout-à-l’égout. Deman-
dez à votre pharmacien d’éliminer les médicaments 
que vous n’utilisez plus. Ces mesures contribueront à 
protéger l’environnement.

6. �Contenu de l’emballage et autres 
informations

Ce que contient Diclo-Denk 100 Rectal
• 	 La substance active est le diclofénac sodique. 

Chaque suppositoire contient 100 mg de diclofénac 
sodique.

• 	 Les autres composants sont des glycérides hémi-syn-
thétiques solides.

Conditions de délivrance
Médicament soumis à prescription médicale.
Comment se présente Diclo-Denk 100 Rectal et 
contenu de l’emballage extérieur
Diclo-Denk 100 Rectal se présente sous la forme de 
suppositoires homogènes, de couleur ivoire.
Diclo-Denk 100 Rectal est disponible sous forme de 
plaquettes thermoformées en PVC/PVDC/PE.
Présentation : boîte de 10 suppositoires.
Titulaire de l’Autorisation de Mise sur le Marché
DENK PHARMA GmbH & Co. KG
Prinzregentenstr. 79
81675 München
Allemagne
Fabricant du bulk, conditionnement, libération 
des lots
Haupt Pharma Wülfing GmbH
Bethelner Landstr. 18
31028 Gronau/Leine
Allemagne

La dernière date à laquelle cette notice a été révisée 
est 03/2020.

Diclo-Denk 100 Rectal
Supositório – via rectal
Anti-inflamatório/anti-reumático não-esteróide
Substância activa: diclofenac

Folheto informativo:  
Informação para o doente

Leia com atenção todo este folheto antes de co-
meçar a utilizar este medicamento pois contém 
informação importante para si.

–– Conserve este folheto. Pode ter necessidade de 
o ler novamente.

–– Caso ainda tenha dúvidas, fale com o seu médico 
ou farmacêutico.

–– Este medicamento foi receitado apenas para si. 
Não deve dá-lo a outros. O medicamento pode 
ser-lhes prejudicial mesmo que apresentem os 
mesmos sinais de doença.

–– Se tiver quaisquer efeitos secundários, incluindo 
possíveis efeitos secundários não indicados neste 
folheto, fale com o seu médico ou farmacêutico. 
Ver secção 4.

O que contém este folheto:
1.	 O que é Diclo-Denk 100 Rectal 

e para que é utilizado
2.	 O que precisa de saber antes de 

utilizar Diclo-Denk 100 Rectal
3.	 Como utilizar Diclo-Denk 100 Rectal
4.	 Efeitos secundários possíveis
5.	 Como conservar Diclo-Denk 100 Rectal
6.	 Conteúdo da embalagem e outras informações

1. �O que é Diclo-Denk 100 Rectal e para que 
é utilizado

Diclo-Denk 100 Rectal é um fármaco analgésico e anti-in-
flamatório pertencente ao grupo dos anti-inflamatórios/ 
anti-reumáticos não-esteróides (AINEs).
Indicações terapêuticas
Tratamento sintomático da dor e da inflamação associada 
a:
• 	 inflamações agudas das articulações (artrites agu-

das), incluindo ataques de gota
• 	 inflamações crónicas das articulações (artrites cróni-

cas), especialmente a artrite reumatóide (poliartrite 
crónica)

• 	 doença de Bechterew (espondilite anquilosante) e 
outras afecções inflamatórias e reumáticas da coluna 
vertebral

• 	 condições inflamatórias agudas de desordens 
degenerativas das articulações e da coluna vertebral 
(artroses e espondilartroses)

• 	 formas inflamatórias de reumatismo nos tecidos 
moles

• 	 tumefacções dolorosas ou inflamações pós-traumá-
ticas.

2. �O que precisa de saber antes de utilizar 
Diclo-Denk 100 Rectal

Não utilize Diclo-Denk 100 Rectal
• 	 se tem alergia ao diclofenac, ácido acetilsalicílico, 

ibuprofeno, a qualquer outro AINE ou a qualquer 
outro componente deste medicamento (indicado 
na secção 6). Os sinais de uma reacção de hipersen-
sibilidade incluem inchaço da face, lábios, língua, 
garganta e/ou membros (angioedema), problemas 
respiratórios, dor no peito, inchaço das mucosas na-
sais, corrimento nasal, erupção cutânea ou qualquer 
outra reacção alérgica

• 	 em caso de perturbações não esclarecidas ao nível da 
formação do sangue

• 	 em caso de úlcera do estômago/duodeno (úlcera 
péptica) ou de hemorragia gastroduodenal, ou se tem 
história de úlcera ou hemorragia gastroduodenal re-
corrente (no mínimo, dois ou mais episódios distintos 
de úlcera ou hemorragia comprovada)

• 	 se tem história de hemorragia ou perfuração gas-
trointestinal relacionada com terapêutica anterior 
com AINE, incluindo Diclo-Denk 100 Rectal

• 	 em caso de hemorragias cerebrais (hemorragias 
cerebrovasculares) ou outras hemorragias activas

• 	 em caso de disfunção hepática ou renal grave
• 	 em caso de proctite
• 	 se tem uma doença cardíaca e/ou doença cerebro-

vascular, por exemplo, se teve um ataque cardíaco, 
um AVC, um mini AVC (AIT) ou obstruções dos vasos 
sanguíneos do coração ou cérebro ou se fez uma 
operação para eliminar ou contornar estas obstruções

• 	 se tem ou teve problemas circulatórios (doença 
arterial periférica)

• 	 se é uma criança ou um adolescente
• 	 no último trimestre da gravidez.
Advertências e precauções
Fale com o seu médico ou farmacêutico antes de utilizar 
Diclo-Denk 100 Rectal.
Antes de lhe ser dado diclofenac, assegure-se que o seu 
médico sabe:
• 	 se fuma
• 	 se tem diabetes
• 	 se tem angina de peito, coágulos sanguíneos, tensão 

arterial alta, colesterol ou triglicéridos elevados.
Informe o seu médico se teve recentemente ou vai ser 
submetido a uma cirurgia do estômago ou do trato 
intestinal antes de utilizar Diclo-Denk 100 Rectal, uma 
vez que Diclo-Denk 100 Rectal pode, por vezes, agravar a 
cicatrização de feridas no intestino após cirurgia.
O tratamento concomitante com Diclo-Denk 100 Rectal e 
outros AINEs, incluindo os chamados inibidores da COX-2 
(inibidores da ciclooxigenase-2), deve ser evitado, devido 
à falta de provas de qualquer benefício adicional e ao 
facto de os efeitos secundários poderem ser potenciados.
Os efeitos secundários podem ser minimizados com a 
utilização da dose eficaz mais baixa durante o período de 
tempo mais curto necessário para o alívio dos sintomas.

Doentes idosos
Pacientes idosos apresentam uma maior frequência de 
reacções adversas na sequência da administração de 
AINEs (incluindo Diclo-Denk 100 Rectal), particularmente 
de hemorragias e de perfurações gastrointestinais, com 

potencial risco de vida. Por isso, é necessária uma moni-
torização médica particularmente cuidadosa em doentes 
idosos. Recomenda-se a utilização da dose eficaz mais 
baixa nos doentes idosos que são frágeis ou que têm um 
baixo peso corporal.

Efeitos gastrointestinais
Hemorragia do tracto gastrointestinal, úlcera e 
perfuração
Foram relatados casos de hemorragia do tracto gastroin-
testinal, úlcera e perfuração, alguns deles fatais, associa-
dos a todos os AINEs, incluindo Diclo-Denk 100 Rectal. 
Estas reacções adversas ocorreram com ou sem sintomas 
de alerta ou história anterior de eventos gastrointestinais 
graves e em qualquer altura do tratamento.
O risco de ocorrência de hemorragia gastrointestinal, 
úlcera ou perfuração aumenta com a dose de AINE, 
em doentes com história de úlcera, especialmente se 
acompanhada de hemorragia ou perfuração (ver secção 
“Não utilize Diclo-Denk 100 Rectal”), e nos idosos. Estes 
doentes deverão iniciar a terapia com a dose mais baixa 
disponível.
Para estes doentes, bem como para doentes que 
necessitam de um tratamento concomitante com baixas 
doses de ácido acetilsalicílico (ASS) ou outros fármacos 
susceptíveis de elevar o risco de afecções gastrointesti-
nais, deverá ser considerada uma terapêutica associada 
com protectores da mucosa gástrica (por exemplo, 
misoprostol ou inibidores da bomba de protões).
Se tem uma história de reacções adversas no tracto 
gastrointestinal deverá, especialmente se for idoso, 
reportar qualquer sintoma invulgar na região abdominal 
(sobretudo hemorragia gastrointestinal) ao seu médico 
ou farmacêutico, em particular na fase inicial do trata-
mento.
Recomenda-se precaução se recebe concomitantemente 
fármacos susceptíveis de elevar o risco de úlcera ou 
hemorragia, como, por exemplo, corticosteróides por 
via oral ou sistémica, medicamentos anticoagulantes 
como a varfarina, ou inibidores selectivos da recaptação 
de serotonina, que são utilizados no tratamento de 
distúrbios depressivos, ou ainda inibidores da agregação 
plaquetária, como o ácido acetilsalicílico (ver secção 
“Outros medicamentos e Diclo-Denk 100 Rectal”).
Se, durante o tratamento com Diclo-Denk 100 Rectal, 
apresentar hemorragia ou úlcera gastrointestinal, o 
tratamento deverá ser descontinuado.
Recomenda-se precaução na utilização de AINEs, 
incluindo Diclo-Denk 100 Rectal, em doentes com história 
de doenças gastrointestinais (colite ulcerosa, doença de 
Crohn), uma vez que o seu estado poderá agravar-se (ver 
secção 4).

Efeitos sobre o sistema cardiovascular
Medicamentos como Diclo-Denk 100 Rectal estão associa-
dos a um aumento do risco de ataque cardíaco (enfarte 
do miocárdio) ou de acidente vascular cerebral. Qualquer 
risco é mais provável com doses elevadas e tratamento 
por um período prolongado. Não exceda a dose ou a 
duração do tratamento recomendadas!
Se achar que pode estar em risco de sofrer problemas 
cardíacos ou um AVC (por exemplo, se tiver tensão 
arterial alta, diabetes ou níveis elevados de colesterol ou 
se for fumador), deve discutir o seu tratamento com o seu 
médico ou farmacêutico.
Se tiver sinais ou sintomas de problemas cardíacos ou 
problemas com os vasos sanguíneos, tais como dor no 
peito, falta de ar, fraqueza ou distúrbios da fala, enquanto 

estiver a utilizar Diclo-Denk 100 Rectal, contacte imedia-
tamente o seu médico.

Reacções cutâneas
Muito raramente, foram notificados casos de reacções 
cutâneas graves com vermelhidão e formação de bolhas, 
alguns dos quais fatais, associados à administração 
de AINEs, incluindo Diclo-Denk 100 Rectal, (dermatite 
exfoliativa, síndroma de Stevens-Johnson e necrólise 
epidérmica tóxica/síndroma de Lyell; ver secção 4). 
Aparentemente, o maior risco de ocorrência de tais 
reacções verifica-se no início da terapêutica, dado que, 
na maioria dos casos, estas reacções se manifestam-se 
durante o primeiro mês de tratamento. Aos primeiros 
sinais de erupções cutâneas, lesões das mucosas ou 
outros sinais de uma reacção de hipersensibilidade, 
deverá interromper o tratamento com Diclo-Denk 100 
Rectal e consultar imediatamente o médico.

Efeitos hepáticos
Os doentes com compromisso da função do fígado 
requerem uma supervisão médica cuidadosa, uma vez 
que o seu estado poderá agravar-se.
Como acontece com outros medicamentos do grupo dos 
AINEs, a função do fígado poderá deteriorar-se durante 
a utilização de Diclo-Denk 100 Rectal. Por conseguinte, 
durante o tratamento prolongado com Diclo-Denk 100 
Rectal, é indicado realizar, como medida de precaução, 
uma monitorização regular da função do fígado. Se o 
compromisso da função do fígado persistir, se se agravar 
ou se forem detectados determinados sinais de doença 
do fígado ou outras manifestações (por exemplo, a 
chamada eosinofilia, erupção na pele), o tratamento com 
Diclo-Denk 100 Rectal deverá ser descontinuado. Poderá 
ocorrer hepatite sem sintomas prévios. É indicada precau-
ção ao utilizar-se Diclo-Denk 100 Rectal nos doentes com 
uma perturbação específica na formação do sangue (a 
chamada porfíria hepática), porque poderá desencadear 
uma deterioração.

Outras advertências
Diclo-Denk 100 Rectal só deve ser utilizado após uma 
rigorosa avaliação da relação risco/benefício:
• 	 na presença de determinados distúrbios congénitos 

da formação do sangue (por exemplo, porfíria inter-
mitente aguda),

• 	 na presença de determinadas doenças auto-imunes 
(lúpus eritematoso sistémico e colagenose mista).

Uma monitorização médica particularmente cuidadosa 
é necessária:
• 	 directamente após intervenções cirúrgicas maiores 

(se houver uma maior tendência para hemorragia ou 
um agravamento da função renal).

• 	 se sofrer de alergias, reacções cutâneas a outros me-
dicamentos, asma, febre dos fenos, inchaço crónico 
das mucosas nasais ou doenças obstrutivas crónicas 
das vias respiratórias, porque tem um risco maior de 
sofrer reacções alérgicas. Estas poderão manifestar- 
se como uma reacção de hipersensibilidade, crises de 
asma (a chamada asma analgésica), inchaço doloroso 
da pele e mucosas ou urticária.

• 	 no caso de compromisso da função renal ou hepática.
Dado que têm sido comunicados casos de retenção de 
líquidos e de edema relacionados com o tratamento 
com AINEs, incluindo o diclofenac, é necessário proceder 
com precaução em doentes com compromisso da função 
cardíaca e renal, doentes que tenham ou já tenham tido 
tensão arterial alta, doentes idosos e doentes que tam-
bém estejam a ser tratados com os chamados diuréticos 

e outros medicamentos que possam ter um efeito grave 
na função renal. Além disso, é necessário ter cuidado ao 
tratar doentes gravemente desidratados (por exemplo, 
antes ou após uma cirurgia importante) (ver secção “Não 
utilize Diclo-Denk 100 Rectal”). Recomenda-se uma 
monitorização cuidadosa da função renal nestes doentes. 
Depois de descontinuada a administração, há normal-
mente um retorno aos valores iniciais pré-tratamento.
Foram observadas muito raramente reacções de hiper-
sensibilidade graves (por exemplo, choque anafiláctico) 
com diclofenac. Isto também pode ocorrer mesmo que 
não tenha tomado previamente qualquer medicamento 
do grupo dos AINEs. Aos primeiros sinais de uma reacção 
de hipersensibilidade após a administração de Diclo-
Denk 100 Rectal, o tratamento deverá ser interrompido. 
Medidas médicas necessárias e apropriadas em função 
dos sintomas deverão ser iniciadas por profissionais 
especializados.
O diclofenac pode inibir temporariamente a agregação 
plaquetária, pelo que os doentes com um distúrbio da 
coagulação deverão ser monitorizados cuidadosamente.
Se toma concomitantemente fármacos que impedem a 
coagulação do sangue ou reduzem o açúcar no sangue, 
deverá, por precaução, ser submetido a monitorização 
da hemóstase ou do nível de açúcar no sangue, respec-
tivamente.
Na administração de Diclo-Denk 100 Rectal por um 
período prolongado, é necessária uma monitorização pe-
riódica da função renal e dos parâmetros hematológicos.
Em caso de utilização de Diclo-Denk 100 Rectal antes de 
intervenções cirúrgicas, deverá consultar e informar o 
médico ou o dentista. 
No caso de uso prolongado de analgésicos, podem 
ocorrer cefaleias que não devem ser tratadas com doses 
aumentadas do fármaco. Consulte o seu médico se sofrer 
de dores de cabeça frequentes apesar de estar a utilizar 
Diclo-Denk 100 Rectal!
De um modo geral, a toma habitual de analgésicos, 
particularmente no caso da combinação de várias 
substâncias activas analgésicas, pode provocar uma 
lesão permanente dos rins, com risco de falência renal 
(nefropatia de analgésicos).
Como outros AINEs, o diclofenac pode mascarar os 
sinais e sintomas de infecção. Se, durante a utilização de 
Diclo-Denk 100 Rectal desenvolver sinais de uma infecção 
(por exemplo, vermelhidão, inchaço, calor, dor, febre) ou 
se estes se agravarem, deverá consultar imediatamente 
o médico.
Como outros medicamentos que inibem a síntese de 
prostaglandina, Diclo-Denk 100 Rectal pode dificultar as 
suas tentativas de engravidar. Caso planeie engravidar 
ou se tem dificuldades em engravidar, deve informar o 
seu médico.
Crianças e adolescentes
Não se recomenda a utilização em crianças e adolescentes 
devido ao teor demasiado elevado de substância activa.
Outros medicamentos e Diclo-Denk 100 Rectal
Informe o seu médico ou farmacêutico se estiver a tomar, 
tiver tomado recentemente, ou se vier a tomar outros 
medicamentos.
A utilização concomitante de Diclo-Denk 100 Rectal e 
digoxina (medicamento para fortalecimento do músculo 
cardíaco), fenitoína (medicamento para o tratamento de 
crises convulsivas) ou lítio (medicamento para o trata-
mento de transtornos psíquicos e mentais) pode conduzir 
a um aumento da concentração desses medicamentos 
no sangue. É necessária uma monitorização dos níveis 

séricos do lítio, e recomenda-se uma monitorização dos 
níveis séricos de digoxina e fenitoína.
Diclo-Denk 100 Rectal pode diminuir o efeito de medica-
mentos diuréticos e anti-hipertensor.
Diclo-Denk 100 Rectal pode diminuir o efeito de inibidores 
da enzima de conversão da angiotensina (inibidores de 
ECA) e de antagonistas dos receptores da angiotensina II 
(medicamentos para tratamento da insuficiência cardíaca 
e da hipertensão arterial). Para além disso, o uso conco-
mitante pode resultar num maior risco de desenvolver um 
distúrbio da função renal, sobretudo nos doentes idosos 
cuja tensão arterial deve ser regularmente monitorizada. 
Beba sempre líquidos em quantidade suficiente. O seu 
médico analisará regularmente os valores dos seus rins.
A administração concomitante de Diclo-Denk 100 Rectal 
e diuréticos poupadores de potássio, ciclosporina, tacrolí-
mus (utilizado sobretudo na sequência de transplantes) 
ou trimetoprim (antibiótico utilizado para tratar infec-
ções do tracto urinário) pode conduzir a uma elevação dos 
níveis de potássio no sangue. Recomenda-se, portanto, 
uma monitorização regular dos níveis de potássio.
A administração concomitante de Diclo-Denk 100 Rectal 
com outros AINEs ou com glucocorticóides aumenta 
o risco de efeitos secundários gastrointestinais, por 
exemplo, úlcera ou hemorragia gastrointestinal.
Os inibidores da agregação plaquetária, como o ácido 
acetilsalicílico e determinados antidepressivos (inibido-
res selectivos da recaptação de serotonina/ ISRS), podem 
aumentar o risco de efeitos secundários gastrointestinais, 
como hemorragia gastrointestinal, pelo que a administra-
ção simultânea de Diclo-Denk 10 Rectal com os chamados 
AINEs não é recomendada.
A utilização de Diclo-Denk 100 Rectal nas 24 horas antes 
ou após o tratamento com metotrexato pode conduzir 
a um aumento da concentração de metotrexato no 
sangue e, por consequência, ao aumento dos seus efeitos 
indesejáveis.
Os AINEs (como o diclofenac) podem aumentar o efeito 
tóxico da ciclosporina e do tacrolímus (medicamento 
utilizado para prevenir a rejeição de transplantes, mas 
também no tratamento do reumatismo) sobre os rins. 
Por este motivo, os medicamentos que contêm diclofenac 
devem ser utilizados em doses mais baixas do que em 
doentes que não recebem ciclosporina ou tacrolímus.
Os fármacos que contêm probenecida podem retardar 
a excreção do diclofenac. Isto pode resultar numa 
concentração do diclofenac no corpo e no aumento dos 
seus efeitos indesejáveis.
A administração simultânea de Diclo-Denk 100 Rectal e 
de determinados inibidores enzimáticos, os chamados 
inibidores do CYP2C9, por exemplo, voriconazol (um 
medicamento para o tratamento de doenças fúngicas), 
pode resultar na acumulação de diclofenac no corpo e 
numa intensificação dos seus efeitos secundários.
A utilização simultânea de diclofenac e certos activadores 
enzimáticos, conhecidos como indutores da CYP2C9, 
como a rifampicina (um medicamento utilizado para 
tratar infecções bacterianas), pode levar a uma redução 
do diclofenac no organismo e do seu efeito.
Os AINEs, incluindo o Diclo-Denk 100 Rectal, possivel-
mente aumentam o efeito de medicamentos inibidores 
da coagulação como a varfarina. Além disso, o risco de 
hemorragia pode aumentar com a administração simul-
tânea com medicamentos que inibem a coagulação do 
sangue.
Estudos clínicos demonstraram que o diclofenac pode 
ser utilizado juntamente com agentes antidiabéticos 

orais sem influenciar o seu efeito clínico. No entanto, em 
casos isolados foram notificados efeitos hipoglicémicos 
e hiperglicémicos que necessitaram de alterações na do-
sagem dos agentes antidiabéticos durante o tratamento 
com diclofenac. Assim, por precaução, recomenda-se a 
monitorização dos valores de açúcar no sangue durante 
o tratamento simultâneo.
Em casos isolados, os efeitos secundários (convulsões 
associadas ao sistema nervoso central [cerebrais]) dos an-
tibióticos do tipo quinolona aumentam ou intensificam.
Diclo-Denk 100 Rectal com álcool
Durante o tratamento com Diclo-Denk 100 Rectal deve, na 
medida do possível, evitar consumir bebidas alcoólicas, 
dado que qualquer efeito secundário que ocorra pode 
ser mais grave, sobretudo os que afectam o tracto 
gastrointestinal ou o sistema nervoso central.
Gravidez e aleitamento
Se está grávida ou a amamentar, se pensa estar grávida 
ou planeia engravidar, consulte o seu médico ou farma-
cêutico antes de utilizar este medicamento.

Gravidez
Se, durante o tratamento com Diclo-Denk 100 Rectal, 
constatar que está grávida, deve informar o médico. Não 
deve utilizar Diclo-Denk 100 Rectal nos primeiros 6 meses 
da gravidez sem antes consultar o seu médico. Diclo-Denk 
100 Rectal é contra-indicado no terceiro trimestre da 
gravidez, devido ao aumento do risco de complicações 
para a mãe e a criança.

Aleitamento
A substância activa diclofenac e os seus produtos de 
decomposição passam, em pequenas quantidades, para 
o leite materno. Dado que até ao momento não se co-
nhecem efeitos adversos para o bebé, em regra não será 
necessário interromper o aleitamento nos tratamentos de 
curta duração. Todavia, se médico prescrever a utilização 
de doses mais elevadas por um período mais prolongado, 
dever-se-á considerar desmamar a criança precocemente.
Condução de veículos e utilização de máquinas
Na utilização de Diclo-Denk 100 Rectal, especialmente 
em doses mais elevadas, podem ocorrer reacções adver-
sas do sistema nervoso central, como cansaço, problemas 
de visão e tonturas, que em casos individuais podem 
alterar a capacidade de reacção e afectar a capacidade 
de condução de veículos e de utilização de máquinas. Isto 
aplica-se em especial à combinação com o álcool. Se esta 
situação se verificar, não será capaz de reagir a eventos 
inesperados e repentinos com a rapidez e concentração 
necessárias. Neste caso, não conduza automóveis ou 
outros veículos! Não utilize ferramentas ou máquinas! 
Não trabalhe sem um apoio seguro!

3. �Como utilizar Diclo-Denk 100 Rectal
Utilizar este medicamento sempre de acordo com as indi-
cações do médico. Fale com o seu médico ou farmacêutico 
se tiver dúvidas.
A dose recomendada é:
Para o tratamento de doenças reumáticas
A dose de diclofenac é determinada em função da gravi-
dade dos sintomas. A dose recomendada para adultos é 
de 50 a 150 mg de diclofenac sódico por dia.
Nos adultos, a dose diária é de 1 supositório de Diclo- 
Denk 100 Rectal (equivalente a 100  mg de diclofenac 
sódico).

Modo e duração da administração
Introduza Diclo-Denk 100 Rectal profundamente no ânus, 
se possível depois de evacuar.
Os supositórios são concebidos para utilização por via 
rectal. Nunca os tome por via oral.
O seu médico decidirá qual a duração do tratamento.
Nas doenças reumáticas, pode ser necessária a utilização 
de Diclo-Denk 100 Rectal por um período mais prolon-
gado.
Se utilizar mais Diclo-Denk 100 Rectal do que 
deveria
Utilize Diclo-Denk 100 Rectal conforme as instruções do 
médico ou de acordo com as instruções posológicas no 
folheto informativo. Se achar que o alívio da dor não é 
suficiente, não aumente a dose de forma independente, 
mas pergunte antes ao seu médico.
Como sintomas de sobredosagem, podem ocorrer dis-
túrbios do sistema nervoso central como dor de cabeça, 
tonturas, sensação de cabeça vazia, zumbido nos ouvidos 
(acufeno), convulsões e perda dos sentidos (em crianças, 
podem ocorrer também convulsões mioclónicas), bem 
como dor abdominal, náuseas, vómitos e diarreia. Além 
disso, são possíveis hemorragias no tracto gastrointesti-
nal e perturbações das funções hepática e renal. Poderão 
igualmente ocorrer queda repentina da pressão arterial, 
diminuição da frequência e/ou volume respiratórios 
(depressão respiratória) e coloração azulada da pele e 
das mucosas (cianose).
Em casos muito graves de intoxicação, poderá ocorrer 
insuficiência renal repentina e lesões no fígado.
Não existe um antídoto específico.
Em caso de suspeita de sobredosagem de Diclo-Denk 
100 Rectal, deverá informar o seu médico, para que ele 
decida, em função da gravidade de uma intoxicação, 
sobre as medidas a serem eventualmente aplicadas.
Caso se tenha esquecido de utilizar  
Diclo-Denk 100 Rectal
Não utilize uma dose a dobrar se esqueceu de utilizar a 
dose anterior.

4. �Efeitos secundários possíveis
Como todos os medicamentos, este medicamento 
pode causar efeitos indesejáveis, embora estes não se 
manifestem em todas as pessoas.
As reacções medicamentosas adversas são classificadas 
da seguinte forma:

Muito frequentes: podem afectar mais de 1 em cada 
10 pessoas

Frequentes: podem afectar até 1 em cada 
10 pessoas 

Pouco frequentes: podem afectar até 1 em cada 
100 pessoas 

Raras: podem afectar até 1 em cada 
1 000 pessoas 

Muito raras: podem afectar até 1 em cada 
10 000 pessoas

Desconhecidas: frequência não pode ser calculada 
a partir dos dados disponíveis

Efeitos secundários possíveis
Os seguintes efeitos secundários incluem os efeitos 
comunicados com os supositórios de diclofenac e/ou 
com outras formas farmacêuticas de diclofenac durante 
a utilização, tanto de curto como de longo prazo.

Relativamente aos seguintes efeitos medicamentosos 
indesejáveis, dever-se-á ter em consideração que estes 
variam sobretudo em função da dose e de indivíduo para 
indivíduo.
As reacções adversas observadas com a maior frequência 
referem-se ao tracto digestivo. Podem ocorrer úlcera 
do estômago/duodeno (úlcera péptica), perfuração ou 
hemorragia, por vezes com desfecho fatal, especialmente 
em doentes idosos (ver secção 2). Foram relatadas náu-
seas, vómitos, diarreia, gases, obstipação, indigestão, 
dor abdominal, fezes negras, vómitos com sangue, 
inflamação ulcerativa nas membranas da mucosa oral 
(estomatite ulcerosa), exacerbação da colite e da doença 
de Crohn (ver secção 2) na sequência da utilização. Com 
menor frequência, foram observados casos de inflamação 
da mucosa gástrica.
Foram relatados casos de acumulação de líquido nos 
tecidos (edema), hipertensão arterial e insuficiência 
cardíaca associados a terapêutica com AINEs, incluindo 
Diclo-Denk 100 Rectal.
Medicamentos como o Diclo-Denk 100 Rectal estão 
associados a um aumento do risco de ataque cardíaco 
(enfarte do miocárdio) ou de acidente vascular cerebral, 
sobretudo com doses elevadas e durante um período de 
tratamento prolongado.
Fale imediatamente com o seu méedico se notar algum 
dos seguintes efeitos: Dor no peito, que pode indiciar 
uma reacção alérgica potencialmente grave designada 
«síndrome de Kounis».

Cardiopatias
Estes efeitos secundários poderão ocorrer em casos pouco 
frequentes, sobretudo se o diclofenac for tomado durante 
um período prolongado com doses elevadas (150  mg/
dia): ataque cardíaco, fraqueza dos músculos cardíacos 
(insuficiência cardíaca), palpitações, dor no peito.
Muito raras: Retenção de líquidos (edema).

Doenças do sangue e do sistema linfático
Muito raras: Distúrbios da formação do sangue (anemia, 
leucopenia, trombocitopenia, pancitopenia, agranu-
locitose). Os primeiros sinais podem ser: febre, dor de 
garganta, feridas superficiais na boca, sintomas seme-
lhantes aos da gripe, fadiga extrema, hemorragia nasal 
e hemorragia cutânea. Nestes casos, deverá interromper 
imediatamente a utilização do medicamento e procurar 
o médico. Deverá abster-se de qualquer tentativa de 
automedicação com analgésicos ou antipiréticos. No 
tratamento a longo prazo, dever-se-á realizar uma 
monitorização periódica dos parâmetros hematológicos.
Muito raras: Anemia hemolítica (anemia provocada pelo 
encurtamento da vida dos glóbulos vermelhos do sangue) 
ou anemia aplásica (anemia provocada por alterações na 
produção de sangue).

Doenças do sistema nervoso
Frequentes: Distúrbios do sistema nervoso central como 
dor de cabeça, tonturas, sensação de cabeça vazia, 
agitação, irritabilidade ou cansaço.
Muito raras: Distúrbios da sensibilidade, alterações do pa-
ladar, distúrbios da memória, desorientação, convulsões, 
tremores, acidente vascular cerebral.

Afecções oculares
Muito raras: Distúrbios da visão (visão turva e visão 
dupla).

Afecções do ouvido e do labirinto
Frequentes: Tonturas.

Muito raras: Ruídos nos ouvidos (tinnitus), distúrbios 
passageiros da audição.

Doenças gastrointestinais
Muito frequentes: Distúrbios gastrointestinais como 
náuseas, vómitos e diarreia, bem como pequenas 
hemorragias do estômago e intestino, que em casos 
excepcionais podem causar anemia.
Frequentes: Indigestão (dispepsia), gases (flatulência), 
dor abdominal, cólicas abdominais, falta de apetite 
bem como úlcera gastrointestinal (possivelmente com 
sangramento e perfuração).
Pouco frequentes: Vómitos com sangue (hematemese), 
sangue nas fezes ou diarreia com sangue, fezes negras.
Raras: Proctite, gastrite.
Muito raras: Inflamação da mucosa oral (incluindo úlceras 
na boca), glossite, lesões no esófago, prisão de ventre, 
bem como queixas da região abdominal inferior, como 
inflamação do cólon (colite), inflamação hemorrágica 
do cólon (colite hemorrágica), exacerbação da doença 
de Crohn ou colite ulcerosa (inflamação específica do 
cólon associada a úlceras), hemorróidas, inflamação do 
pâncreas (pancreatite), estreitamento membranoso dos 
intestinos (apertos intestinais).
Se sentir dores intensas no abdómen superior, apresentar 
fezes negras ou sangue nas fezes, deverá descontinuar 
o tratamento com Diclo-Denk 100 Rectal e informar 
imediatamente o médico.
Pare de utilizar Diclo-Denk 100 Rectal e informe 
imediatamente o seu médico se sentir ligeiras cólicas 
e sensibilidade ao toque no abdómen pouco depois do 
início do tratamento com Diclo-Denk 100 Rectal e se 
estes sintomas forem seguidos de hemorragia rectal ou 
diarreia com sangue, normalmente, até 24 horas após o 
aparecimento da dor abdominal (frequência desconheci-
da, não pode ser calculada a partir dos dados disponíveis).

Perturbações gerais e alterações no local de 
administração
Os supositórios podem causar frequentemente sinais 
locais de irritação, secreção mucosa sangrenta ou defe-
cação dolorosa.

Doenças renais e urinárias
Pouco frequentes: Formação de edemas (acumulação 
de líquido no corpo), particularmente em doentes com 
hipertensão arterial ou função renal diminuída.
Muito raras: Lesão do tecido renal (nefrite intersticial, 
necrose papilar), possivelmente acompanhada de 
disfunção renal aguda (insuficiência renal), presença de 
proteína na urina (proteinúria) e/ou presença de sangue 
na urina (hematúria); síndroma nefrótico (acumulação de 
líquido no corpo [edemas] e níveis elevados de proteína 
na urina) e insuficiência renal aguda. 
Uma diminuição da quantidade de urina, acumulação 
de líquido no corpo (edemas) bem como um mal-estar 
generalizado podem ser sinais de insuficiência renal e até 
mesmo de falência renal.
Se algum dos sintomas acima referidos de desenvolver 
ou se agravar, deve descontinuar Diclo-Denk 100 Rectal 
e contactar o seu médico imediatamente.

Afecções dos tecidos cutâneos e subcutâneos
Frequentes: Lesões inflamatórias da pele.
Pouco frequentes: Perda de cabelo.
Muito raras: Erupção cutânea com vermelhidão (eczema, 
eritema, exantema), hipersensibilidade à luz, hemorra-
gias cutâneas punctiformes, reacções cutâneas graves 
como erupções com formação de bolhas (por exemplo, 

síndroma de Stevens-Johnson, necrólise epidérmica 
tóxica/síndroma de Lyell), doença inflamatória da pele 
com vermelhidão, formação de escamas grandes, incha-
ço, comichão, sensação de tensão e arrepios (dermatite 
esfoliativa), vermelhidão inflamatória (eritroderma).

Infecções e infestações
Muito raramente foi descrita exacerbação de inflamações 
provocadas por infecções (por exemplo, o desenvolvi-
mento de fascite necrosante) em associação temporal 
com o uso de determinados anti-inflamatórios (AINEs, 
dos quais também faz parte Diclo-Denk 100 Rectal).
Se, durante o uso de Diclo-Denk 100 Rectal, desenvolver 
sinais de uma infecção (por exemplo, vermelhidão, 
inchaço, calor, dor, febre) ou se estes se agravarem, 
deverá consultar imediatamente o médico.
Muito raramente foram observados durante a adminis-
tração de diclofenac os sintomas de uma inflamação 
meníngea não bacteriana (meningite asséptica), como 
forte dor de cabeça, náuseas, vómitos, febre, rigidez da 
nuca ou perturbação da consciência. Parece existir um 
risco mais elevado em doentes que já sofrem de certas 
doenças auto-imunes (lúpus eritematoso sistémico, 
colagenoses mistas).

Vasculopatias
Muito raras: Pressão arterial elevada (hipertensão), 
inflamação dos vasos sanguíneos.

Doenças do sistema imunitário
Frequentes: Reacções de hipersensibilidade como 
erupção e prurido cutâneos.
Pouco frequentes: Urticária.
Raras: Reacções de hipersensibilidade (incluindo tensão 
arterial baixa e choque).
Muito raras: Reacções de hipersensibilidade graves 
generalizadas. Estas podem manifestar-se das seguintes 
formas: angioedema, incluindo inchaço do rosto, da 
língua e da laringe, com obstrução das vias respiratórias, 
falta de ar, taquicardia, queda da pressão arterial até ao 
choque com risco de vida.
No aparecimento de algum desses sintomas, que 
podem logo ocorrer na primeira utilização, é necessária 
ajuda médica imediata. Nestes casos, deverá interromper 
imediatamente a utilização do medicamento e procurar 
o médico.
Muito raramente foram observadas inflamações 
alérgicas dos vasos sanguíneos (vasculite) e do pulmão 
(pneumonite).

Afecções hepatobiliares
Frequentes: Aumento dos valores enzimáticos hepáticos 
no sangue.
Pouco frequentes: Lesões hepáticas, em especial no tra-
tamento a longo prazo, inflamação aguda do fígado com 
ou sem icterícia (muito raramente, ocorrem casos muito 
graves [fulminantes], também sem sintomas de alerta).
Muito raras: Insuficiência do fígado, doença do fígado 
acompanhada pela destruição das células do fígado 
(necrose das células do fígado).
No tratamento a longo prazo, portanto, os valores 
hepáticos deverão ser monitorizados periodicamente.

Perturbações do foro psiquiátrico:
Muito raras: Reacções psicóticas, depressão, ansiedade, 
pesadelos, insónia.

Doenças respiratórias
Raras: Asma (incluindo falta de ar).

Muito raras: Inflamação intersticial do pulmão (pneu-
monite).
Adopte os procedimentos indicados acima para o caso de 
determinadas reacções adversas.
Comunicação de efeitos secundários
Se tiver quaisquer efeitos secundários, incluindo possí-
veis efeitos secundários não indicados neste folheto, fale 
com o seu médico ou farmacêutico.
Ao comunicar efeitos secundários, estará a ajudar a 
fornecer mais informações sobre a segurança deste 
medicamento.

5. �Como conservar Diclo-Denk 100 Rectal
Manter este medicamento fora da vista e do alcance das 
crianças.
Não utilize este medicamento após o prazo de validade 
impresso na embalagem e nos blisters após “Exp.”. O 
prazo de validade corresponde ao último dia do mês 
indicado.
Prazo de validade: 3 anos.
Conservar num lugar seco a uma temperatura inferior a 
25 °C. Conservar na embalagem de origem para proteger 
da luz.
Não deite fora quaisquer medicamentos na canalização. 
Pergunte ao seu farmacêutico como deitar fora os 
medicamentos que já não utiliza. Estas medidas ajudarão 
a proteger o ambiente.

6. �Conteúdo da embalagem e outras 
informações

Qual a composição de Diclo-Denk 100 Rectal
• 	 A substância activa é diclofenac sódico. Cada suposi-

tório contém 100 mg de diclofenac sódico.
• 	 O outro componente é gordura concentrada.
Classificação quanto à dispensa 
Medicamento sujeito a receita médica
Qual o aspecto de Diclo-Denk 100 Rectal e 
conteúdo da embalagem
Diclo-Denk 100 Rectal são supositórios homogéneos de 
cor marfim.
Diclo-Denk 100 Rectal está disponível em blisters de PVC/
PVDC/PE.
Conteúdo da embalagem: 10 supositórios.
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